PARTS BOOK AND INSTRUCTION MANUAL

HYSTER

D4E TOWING WINCH

P
N

oM N L

HYSTER COMPANY

TRACTOR EQUIPMENT OPERATIONS
Portland, Oregon = Danville, Illinois = Peoria, Illinois
Nijmegen, The Netherlands = Sao Paule, Brazil = Irvine, Scotland
Kewanee, Illinois = Sydney, Australia

FORM NO. g11C 599183W

U.s.A

FOR PARTS AND SERVICE CONTACT



Date Putchased

Model Number

Serial Number

LIST OTHER SPECIAL EQUIPMENT

HOW TO USE YOUR PARTS BOOK

This parts book contains a complete listing of all parts used since the
first model. When ordering parts give the model number, serial number,
catalog form number, quantity and name of part.

To find any part needed for replacement, start with the index shown on
the right. Determine which section contains the part desired. By bending
the book back slightly to the right, the heavy arrows on the right hand side
of the index page will line up with a black tab on the edge of the index
page of the section desired. Proceed then to locate the part in this section.

Service, Operating, and Lubrication Instructions will be found in
Section “A.’

Quantities shown are quantities per assembly unless otherwise stated.

Assembly number at the top of a page contain all of the parts listed
on that page; exceptions are noted.

Be sure to read all foot notes at the bottom of any page from which
parts are being ordered. Foot notes are indicated by an asterisk or other
symbol preceding a part number.

For any further information on parts, service, or ordering, consult your
local Hyster dealer. '

W e reserve the right to make changes in design or add improvements
without incurring the obligation to make such changes in

Winches previously manufactured.




SECTION A

SECTION B

SECTION D

SECTION E

SECTION G

SECTION Q

D4E
Form 811C

REVISION NO. 8 - 599183W

5/69

INDEX

SERVICE, OPERATING AND

INSTALLATION INSTRUCTIONS--------wwonw-

FRAMES, COVERS AND

MOUNTING GROUPS - === === ==nmmmmcmmmomnann

POWER TAKE-OFF,

GEAR TRAIN AND DRUM=ccccmmmmmmnmmoana

BRAKE AND SHIF TER MECHANISM

AND HANDLING GEAR---ccccccmmmm e ea o

OPTIONAL EQUIPMENT -=--ccccammmanaooo

NUMERICAL INDEX ccucmmi e e

Parts Referred to in This Book as Right or Left Hand Parts
Are in Accordance with the Sketch Below

L. H. Side

R.H. Side

CAUTION!

Never Attempt to Clean, Oil or Adjust a Machine

While it is in Motion

Strict Observance of this Rule will Prevent Accidents
NOTE: All Studs and Capscrews used in this Winch

are Heat-treated.

HYSTER COMPANY
PORTLAND, OREGON




77 GEAR TRAIN

/ \
RN g
/ A
\ \::\ N
\ AL LT
N\ N\ AN

DRUM ASSEMBLY

INTERMEDIATE GROUP
FREE-SPOOLING GROUP
FORWARD AND REVERSE SHIFTER
POWER TAKE-OFF GROUP

BRAKE SHAFT GROUP

BRAKE

Mmoo wr

HYSTER COMPANY
PORTLAND, OREGON




SECTION A

INSTALLATION, OPERATING AND SERVICING

INSTRUCTIONS
INDEX
Automatic Brake-Servicing . . . . . . 4 e 4 4 w4 e e . . A25
Bevel Gear Adjustment . . . . . . . . . . v . u e, .« A24
Brakes-Adjustment . . . . Y VA |
Installation-D4 Tractors S. N. 78A1 and Up .. e v e .. Al
Installation-D4 Tractors S.N. 23A, 24A1, 39A1, 40A1 and Up v e e e . . Al
Installation-D4 Tractors Prior to S.N. 23A1 24A1 39A1, 40A1 . . ., A3
Installation-933 Traxcavators . . . . . . . ¢t e e s s s s . . Als
Installation-941 Traxcavators S.N. 80H1 and Up e+ s e 4w 4 e e s e . . AlD0.1
Installation-951 Traxcavators . . . T -V |

Installation-951B Traxcavators S.N. 86J1 and Up e v e e s e e s e . . Al0.1
Installation-955 Traxcavators S.N. 45A1 and Up, 12 Volt . . e« « . A5
Installation-955 Traxcavators Prior to S.N. 45A1, 60A1, 6 Volc e o .. A1l
Installation-955 Traxcavators S.N. 60Al and Up to 60A7436 Incl. . . . A8

Installation-955 Traxcavators Prior to S.N. 45Al, 60A1, 24 Volt . . ., Al3
Installation-955 Traxcavators S.N. 60A7437 and Up o . v v v v v v v . A7.1
Installation-Integral Arch . . . . . . © e« %+ 4 4 . s 4 e« « . . Al5.8
Installation-Lo-speed Group (optional) . . . e« 4 m e« « . Al5.6
Installation-'""Caterpillar' Swinging Drawbar (optional) e+ s s 4 e « . Als.7
Lubrication . , . , et e e e s e e e e B V.14
Operating Instructions S % X
Servicinglnstructions........................ A20
Shifter Adjustment . . . « « « v v v v 4 4 0wt ... Y VY.

HYSTER COMPANY
PORTLAND, OREGON




Al

INSTALLATION INSTRUCTIONS
For D4 Tractors S.N, 78A!l and up

FORWARD-REVERSE CABLE—~

BRAKE CABLE = E

\'v‘—o‘fa ;

- FREE-SPOOL

CABLE )

VIEW A-A

BURN OUT 1L
£ J/ 2
N |

HYSTER COMPANY
PORTLAND. OREGON




Al,l

NN N

11.

12.
13.

14.

15.
16.

INSTALLATION INSTRUCTIONS
For D4 Tractors S,N. 78Al and up

Tractor Preparation

Block up rear end of Tractor six to eight inches high.

Remove P.T.O. cover, brake inspection covers and drav/har brackets.
Plug P.T.O. cover capscrew holes with corks.

Remove two studs from '""G'" and install at "F'". Torque 80 to 100
pound feet dry.

Install two Hyster taperlock studs (7/8 x 3 5/8) at ""B', Torque 80 to
100 pound feet dry.

Leave drawbar studs at '"H" for winch mounting.

Check rear face of tractor transmission case and remove any high
spots, particularly near mounting studs where winch pads make
contact.

Shut off fuel supply and disconnect line. Remove fuel tank from fenders.
Replace two tractor brake anchor covers with Hyster covers "A',
Disconnect brake anchor from tractor cover and discard cover. . Mount
anchor to Hyster cover,

Install gasket and plate '""C" on cover "A' using four capscrews
3/8UNC x 13 and two capscrews, sUNC x 1 "E',

Install covers ""A" on tractor.

Burn out lower part of forward sheet on L, H. Battery Box, for
control cables. (See View "A-A'')

Drill four 9/16" diameter holes in L., H. fender. Locate forward
hole '""J'" and use handlever bracket as template.

Weld brace '"N'" under fender as shown. Use 3/16" fillet weld.

Install winch before remounting fuel tank.

HYSTER COMPANY
PORTLAND. OREGON




Al 2

.. 7+, INSTALLATION INSTRUCTIONS
T . D4 Tractors S,N, 78Al and up

Winch Preparation

Remove R. H. and L. H. side frame top covers and remove three
corks, two from R, H., one from L. H., side frame.

Install the forward-reverse cable in the outside hole on the R. H. side
frame.

Install the brake cable in the inside hole on the R, H. side frame.
Install the free-spool cable in the hole on the L. H, side frame.

Make sure lock nuts on cable ends are in place and that set screws "K'
are in groove of push-pull cable, and are tight,

Adjust push-pull cables as directed in Servicing Instructions, pages
Az2l, A22, A23,

Place "O" ring ""L" over P, T.O. shaft carrier and place gaskets '"M"
for R. H, and L. H. winch frames in position.

HYSTER COMPANY
PORTLAND., OREGON




Al.3

INSTALLATION INSTRUC ™ NS
For D4 Tractors S.N, 78Al and up

Winch Installation ’

Wipe all mounting pads and transmission face of winch.

Lift winch to position at rear of tractor.

Line up splines of P, T.O. shaft with splines in coupling. Turn P.T.O.
shaft if required.

Route push-pull cables as winch moves into position.

Install lock washers and nuts on all mounting studs. Tighten all nuts
on tractor rear face before tightening two top nuts.

Tighten two top nuts just enough so that nuts are tight and the studs
are in tension. Excessive tightening may distort winch cases.
Install hand levers and bracket on tractor fender and attach push-pull
cables. Free spool cable connects to the L. H. handlever, brake
cable to the middle handlever and forward-reverse cable to the R, H.
handlever. Be sure push-pull cables are not crossed.

Tighten all nuts,

HYSTER COMPANY
PORTLAND, OREGON




Al. 4

INSTALLATION INSTRUCTIONS
For D4 Tractors S.N. 23A1 - 24A1 - 39A1 - 40A1 And Up

S| :

o)

GJ——‘

|
|

DRAWBAR PLATE ALTERATION
FOR TRACTORS S.N.6U—7U

BUILD UP BAR 2 R.

0 a@%r:é;.‘z‘% |
B = e e
\_ﬁ /T qﬁA GOTH SbEs
i Ldrn Ny
DAE sy
Y s O 5 o ////
S @, ol | i\—f?
T Y43 =
= ey || T
R QI f77
N ¥
3 L .
\\x//% N~

»
| B

HYSTER COMPANY
PORTLAND. OREGON



A2

—

ok

10.

11.

INSTALLATION INSTRUCTIONS
For D4 Tractors S.N. 23A1 - 24A1 - 39A1 - 40A1 And Up

MOUNTING STUDS

B— /@“B

-
s
.\

O
N
O

Block up rear end of tractor six or eight inches high.

Remove PTO cover, brake inspection covers and drawbar brackets.
Plug PTO cover capscrew holes with corks. Remove two top draw-
bar bracket studs from '"G' and install at "F'". Torque from 80 to
100 pound feet dry. Leave studs at "H" for winch mounting. Plug
holes at "G'" with corks,

Install two.studs (7/8 x 3-3/8'" long) in rear top tractor cover, RH
and LH side, at ""B". Torque from 80 to 100 pound feet dry.

Cut out RH and LLH side of seat support as shown at "A'.

Burn out sheet at left of operator!s seat as shown at ""J'"" (for control
cables).

Check rear face of tractor transmission case and remove any high
spots, particularly near mounting studs where winch mounting pads
make contact,

Place "O'" Ring over winch PTO shaft at ""C'" and place gaskets for
RH and LH winch frames in position at "D''. ,
Swing the winch into place on the rear face of the tractor. Make sure
the splines on the power take-off shaft enter those of the coupling on
the tractor.

When the winch is in place, place nuts and lockwashers on studs.
Tighten all nuts so that winch is securely fastened to tractor.

Drill four 9/16' dia. holes in fender (using bracket as template), and
install handlever bracket assembly "E'" as shown. Connect control
cables as shown,

Check all bolts and connections making sure that all bolts, nuts and
other connections are in place and securely tightened.

Note: For tractors S. N, 6U - 7U and prior, alter
drawbar plate No. 3B1654 as shown.

HYSTER COMPANY
PORTLAND, OREGON




A3

INSTALLATION INSTRUCTIONS
For '"Caterpillar' D4 Tractors With Seat Mounted
Fuel Tanks, Prior To S. N. 23A1-24A1-39A1-40A1

HYSTER COMPANY
PORTLAND, OREGON




A4

o -

10.

11.

12.

13.

INSTALLATION INSTRUCTIONS
For "Caterpillar'" D4 Tractors With Seat Mounted
Fuel Tanks, Prior To S.N. 23A1-24A1-39A1-40Al

Block up rear end of tractor six or eight inches high.

Remove tractor seat, P. T.O. cover, brake inspection covers,
drawbar brackets, and final drive filler cups from tractor. Plug
P.T.O. cover capscrew holes with corks. Remove two top draw-
bar bracket studs and install at '"'"N''.

Remove nuts and studs tieing drawbar brackets to drawbar plate,

for installation later in pads on bottom of winch frames.

Place "O'" Ring over winch P. T. O. shaft and place gaskets for R. H.
and L. H. winch frames in position,

Swing the winch into place on the rear face of the tractor. Make sure
the splines on the power take-off shaft enter those of the coupling -
When the winch is in place, place nuts and lockwashers on the studs.
Tighten all nuts so that winch is securely fastened to tractor.

Before mounting brackets (B and C) on top of tractor transmission
cover, insert studs (A) in ends of brackets, Fasten brackets secure-
ly with dowel pins (D) and capscrews (E) (5/8 NC x 1-1/4) to tractor
transmission cover.

Fasten the winch securely to brackets (B and C) with studs (A) (In-
stalled under instruction 7 above). Fasten tractor drawbar plate to
winch, using the studs and nuts which were removed from tractor
drawbar brackets,

Remove drain cock from bottom of tractor fuel tank and grind off
3/16'" from face (X). Install street ell Hyster No. 17324 (Y) in fuel
tank and install drain cock in street ell.

NOTE: Fitting (Z) may have to be turned so that drain cock will pass.

Place channels (G) in place on tractor fenders, and tractor seat on
top of channels. Fasten seat securely with capscrews (1/2 x 4-1/2)
gt (H) through angle on bottom of seat, channels (G) and tractor fen-
er.
Drill holes in fender and install lever bracket assembly (F). Fasten
securely to L. H. tractor fender with capscrews, 1/2 NF x 1-1/4.
Install in most convenient location for operator. Install cables (J),
(L), and (M).

Check all bolts and connections making sure that all bolts, nuts and
other connections are in place and securely tightened.
Filler plugs are provided in the Hyster unit to fill the tractor final
drive to proper oil level. (Filler cups removed in instruction 2).

HYSTER COMPANY
PORTLAND., OREGON




A 5

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 12 Volt, Serial No. 45A1 And Up

TR

17| REMOVE ———

() GRrAB \

'} T IRON \

e/ : URN OUT

iRy L_m, } B ALL
2\\/ NS ' SHADED AREAS

Traxcavator Alterations
Burn Out Shaded Areas

1. Disconnect and remove 12 volt battery and battery cables.
Remove rear battery box and door assembly, rear cover assembly,
and grab iron from L.H. seat side.

3. Alter rear flange of R, H. and L. H. fender assemblies as shown.

4. Burn access holes in fender assembly side plates as shown (for
access to mounting stud nuts).

HYSTER COMPANY
PORTLAND. OREGON




A6

~N o~

10.
11.

12.

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 12 Volt, Serial No. 45A1 and Up

¢ Y=—BRAKE
A FORWARD AND REVERSE

/) " FREE SPOOL

VIEW B—B
A
J\
BN en D, ——>
-k 5+ 1 3 o
#@i/% 2\2\\ )
S R Rt
A |
|- L .gl H/ |
yan
G j
(ol o}

Drill two 9/16 dia. holes at "A'", L.H. and "B'" R.H. side.

Drill one 1-11/16 dia. hole at "C' and insert grommet.

Drill one 9/16 dia. hole at "D', line up handlever bracket as
shown and drill three additional holes.

Use rear cover (1) as template and drill two 7/16 dia. holes in
rear flange of side plates at "E'',

Drill four 9/16 dia. holes "F'" in L. H. fender as shown.

Mount battery box on L. H. fender using holes "F'.

Remove PTO cover, brake inspection covers, and drawbar brac-
kets. Plug PTO cover holes with corks.

Remove two studs from "G'" and install at ""H''. Install two Hyster
studs (7/8 x 3-3/8) at "J'". Tighten studs to 80-100 ft. lbs.
torque.

HYSTER COMPANY
PORTLAND, OREGON




A7

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 12 Volt, Serial No. 45A1 and Up

WINCH INSTALLATION

1.
2.

3.

10.

11.

Mount handlever bracket (2) as shown.
Place "O" Ring over winch P. T. O. shaft carrier and install R. H.
and L. H. gaskets over mounting studs.

Swing winch into place on rear face of Traxcavator, threading the
push-pull cables into their respective holes in handlever bracket
(2). Make sure the splines on the tractor P. T. O. shaft enter those

of the coupling on the winch shaft.

After the winch is in place, install shakeproof lockwashers and
hex nuts on the four upper studs and regular lockwashers and

hex nuts on the four lower studs. Tighten only the six nuts on the
six lower studs that are in the tractor mounting face until the
winch is securely fastened to tractor. The nuts on the two top
studs should be only moderately tightened  as a clearance be-
tween winch case and stud bosses in Traxcavator top cover exists.
Excessive tightening of these nuts could distort and damage winch
case,

Remove two capscrews from winch, R.H. and L.H. at "A' and
"B'". Install 1-1/2" long spacer (4) and capscrew 1/2 x 2-3/4 on
L.H. side and 1-7/16'" long. spacer (5) and capscrew 1/2 x 2-3/4
on R. H. side, to tie fender side plates to winch.

Lock push pull cables to handlever bracket with 7/8 hex nuts.
Starting with center cable, install locknut and rod end on cable.
Adjust rod end so that brake band and handlever are in released
position and install rod end pin and cotter. Tighten jam nut.
Note: Brake rod end is different than other two rod ends.

Install locknuts and rod ends on other two cables. Next, adjust
forward-reverse lever. Place handlever in neutral (central position)
and dental clutch disengaged. Adjust rod end on cable to match
handlever, insert rod end pin and cotter and tighten jam nut.
With free spool clutch fully engaged (not free-spooling) and hand-
lever in locked position, adjust rod end and install pin and cotter.
Tighten jam nut.

Install 12 volt battery in battery box. Thread Hyster battery
cable (6) through grommet. Connect to positive post on battery
and to starter post. Thread Hyster battery cable (7) through
grommet, connect one end to negative post on battery and to dis-
connect switch.

Install rear cover plate item (1 ). Use three capscrews 3/8
UNF x 1 at top and four capscrews 3/8 UNF x 3/4 at sides.

HYSTER COMPANY
PORTLAND, OREGON




AT.1.
Installation Instructions
For 955 Traxcavators Serial No. 60A7437 and up and
951 Traxcavators Serial No. 89Al and up

, \ “ -. - A
i \\ | \
e e ,J \‘ // 1
o
——— e — e — ' ‘
S R vt 3.
}
J I - it
i ' G / L:(
i6 |

N7 DRAN TUBNG  / »
< o o .

For 955 Trax<avators

. SECTION x-x N
T_. T JRW-CAATOR TV
' -REAR FACE ot

. " 1)
} . 1X 1 NOTOH FOR . ,’
FUEL DRAN UINE Fr-
L
, 4
) - -4 _J,’ - ey
T 2o :‘:"*4 ]
H t ’;r 3
_ i R
el A A e )
4
Lo
13 A

HYSTER COMPANY
PORTLAND, OREGON




AT7.2

Installation Instructions .
For 955 Traxcavators Serial No. 60A7437 and up an
951 Traxcavators Serial No. 89A1l and up

Traxcavator Alterations
Note: Burn out shaded areas

l.
2.

3.

10.

11,

Remove rear door assembly and hand knob assemblies from loader frame.
Remove rear cross tie on gasoline start tractor, On 24 volt electric start,
remove rear batteries, battery box and hold down assemblies.

Remove lower rear cover fuel tank drain tubing (tubing later to be re-in-
stalled).

Burn off lower lugs at “A”™ on R. H. and L. H. loader frame,

Burn off opening in frame as shown (for winch clearance),

Burn openings in R, H, and L. H. loader frame sides at “C" and “D" (for
access to upper mounting stud nuts),

Drill two 9/16 dia. holes “E" for mounting handlever bracket, and, using
bracket as a template, drill two additional holes for upper capscrews,
Burn four 1-1/2 dia, holes "F", three in battery box side and one in seat
support {for push-pull cables).

Using tie plate (1) as a template, drill two 7/16 dia. holes “G” in inboard
side of battery box. Attach to battery box with two capescrews (12) (3/8UNF
x 3/4) with nuts and lockwashers.

Install handlever bracket (2) and tie angle (3) to battery box side using
three capscrews (4) (1/2UNF x 1) and one capscrew (5)(1/2UNF x 1-1/4)
with nuts and lockwashers., Weld tie angle (3) at *J” with 3/16 fillet weld
all around,

Using rear cover (6) as a template, drill two holes “H™ in rear of loader
frame,

For 951 Traxcavators

'__TRACTOR REARFACE !
£ it |

IX1 OPENING FOR
FUEL DRAIN LINE

SECTION X-X_

GUSSETS T

HYSTER COMPANY
PORTLAND, OREGON




A7.3

Installation Instructions
For 955 Traxcavators Serial No. 60A7437 and up and
951 Traxcavators Serial No. 89Al and up

Winch Installation

1. Use a clean container that will hold at least fifteen gallons, to catch
the oil from bevel gear of Traxcavator. Drain compartment by re-
moving drain plug located beneath and on center line of Traxcavator.

2a. For 955 Traxcavators:

Remove P.T.O. cover and fixed drawbar brackets. Plug P.T.O.
cover stud holes with corks.,
2b., For 951 Traxcavators:

Remove two brake access covers and drawbar hook bracket. Plug
noles around P.T.O. opening with corks provided.
3a. For 955 Traxcavators S.N 60A7642 and up:

Remove drawbar studs and install Hyster studs 96726 at "L' and
"R". Plug other stud openings with corks provided.
3b. For 955 Traxcavators S.N. 60A7437 and up to 60A7641 incl. :

Remove two upper drawbar studs "K' and install them at "'L'".
Leave studs "R" in place for winch mounting.

3c. For 951 Traxcavator S.N. 89A1 and up:

Install four Hyster studs 96726 at '"L" and "R".

4. Install two Hyster studs (96726) at "M''. Torque studs "L', ""M"
and "R" to 80-100 ft. ibs.
5, Place "O" Ring (7) on P.T. O, shaft carrier and swing the winch into

place on the rear face of the Traxcavator. Thread the push-pull
cables through the holes drilled in "Traxcavator Alterations' and in-
to their respective holes in the handlever bracket as the winch moves
in. Make sure that the splines on the Traxcavator power take -off
shaft enter those of the coupling on the winch shaft,

6. Install nuts and lockwashers on mounting studs. First tighten four
lower studs (in rear face of Traxcavator), then tighten the two upper
studs just enough so that the nuts are tight and the studs are in tension.
There will be a normal clearance of approximately 3/32' at "P'",
Excessive tightening of the two top stud nuts "' could distort the

winch cases.

7. Lock push-pull cables to handlever bracket using nuts and lock-
washers (13).
8, Install nut (8) and rod end (9) on brake handlever cable (center one).

With brake band, inside ot winch, and handlever in released position,
adjust rod end (9) to match hole in brake handlever and insert rod
end pin. Insert cotter in rod end pin and tighten jam nut (8).

9. Connect other two push-pull cables tollowing same procedurc. For
forward and reverse, have handlever in neutral (center position) and
dental clutch, inside winch, disengaged. For free spool, have hand-
tever in locked position on quadrant bar and free spool clutch fully
engaged (drum under power and not free spooling.

10. Re-install Traxcavator drain tubing, removed in "Traxcavator
Alteraticns', If required, bend slightly to clear winch side,
11. Install rear cover plate (6) using two capscrews (10) (3/8 UNF x 1)

with nuts and lockwashers and two capscrews (11) (3/8 UNC x 1)
with lockwashers.

NOTE: Yor traxcavators with 24-volt electric start, see a<.litional instruc-
tions for mounting battery Hox,

HYSTER COMPANY
PORTLAND, OREGON




A7.4

1.

2
8

Battery Box Installation
For 24 volt 955 Traxcavators Serial No. 60A7437 and up and
951 Traxcavators Serial No. 89A1 and up

22
- 3 /8 TODISCONNECT SWITCH
R TO_STARTER PO
. "—_:_L---;¢;/ 4

“SEAT SUPPORT
ASSEMBLY

Remove filter cover “Caterpillar™ 3K5685 and alter as shown., Remove
batteries and battery box,

Burn two 1-11/16 dia. holes at “A™ and install Hyster grommets,

Locate and drill one 17/32 dia. hole at “B" and, using Hyster Battery
Bracket (1) as a template, locate and drill five additional 17/32 dia. holes.
Install battery bracket (1) to tractor and battery box assembly (2) to
bracket (1). Use ten capscrews (3) (1/2 UNC x 1- 1/4) with nuts and lock
washers,

Install “Caterpillar”™ batteries in battery box (2)

Install battery cables and clamp to side of battery box. Hyster cable (4)
replaces “Caterpillar™ cable 4K9409 (rear battery to disconnect switch).
Use “Caterpillar™ cable 4K9408 to complete circuit.

Install altered filter cover 3K5685,

Install plate (5) and weld to support assembly rear gusset, Weld at top and
bottom as shown,

HYSTER COMPANY
PORTLAND, OREGON




A8

BATTERY BOX INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 24 Volt S.N. 60Al And Up to 60A7436 Inclusive

98 Casoeor 1 £2_2] L
To| ' S e 3 3
| I FUEL TANK 8 ; e 7 \
i SEAT SUPPORT I ~%

»
NN

AN NN
VBURN 1 NN
N\

Remove filter cover assembly Cat. Co. 3K5685 and alter as
shown.

Attach plates ''1'"" and ''2" to Hyster battery box ''3' with capscrews
"4'" and lockwashers '"5''. Locate this assembly on Traxcavator
frame and tackweld "'1'* and "2 in place.

Remove battery box ''3'" and complete welding of plates ''1'" and "'2"
with spacers '"8' in place. Use 1/4" fillet weld at all joints "A'.
Replace battery box ''3'" using capscrews "4'" and lockwashers ''5'.
Install two grommets in holes "B' and "D'" in bottom plate of
battery box.

Remove Cat. Co. batteries from rear compartment and install in
Hyster battery box. Use Cat. Co. holddown assembly 3K4832

with four bolts, wing nuts, etc., to secure batteries in place.

Use Cat. Co. cable 5H3627 to connect batteries. Thread Cat. Co.
cable 3K4496 thru grommet at "B" and connect to positive terminal
"C'". Thread Hyster cable "7' thru grommet at '"'D" and connect
to negative terminal "E''. Connect other end of cable ''7'" to
DISCONNECT SWITCH.

Replace altered filter cover 3KJ685 and install battery box cover.

HYSTER COMPANY
PORTLAND. OREGON




A8.1

INSTALLATION INSTRUCTIONS
For 955 Traxcavators Serial No. 60A3626 And Up

to 60A7436 Inclusive

FOTT T

BURN OFF CROSS HATCHED
SECTION OF BRAGE LOCATED
ON OTHER SIDE OFLFLATE
BEHIND FORWARD 3 HOLE

"BURN FLUSH
=~ 4 ~WwiTH weB

OF PLATE . BRAKE

/FORWARD & REVERSE
VIEW Z-Z 1) prFREE sPooL. -

r:q',cz
—ﬁ FORWARD ——
" :-::ff GUSSET jr===zl
mm—tm T /2 ‘ "REA 26' v
/i yyg/ \ ‘—~—._-JGUSSET :r_'_:r.’zg l
o ey ., Lah
A TR ) o | TOP VIEW . T4
e T B i
3 I e N 127 B
~3 /I 1_**2;
& + o REAR VIEW |
N /f—:\ € c W vy &

FORWARD GUSSET ™\
REAR GUSSET

o ks BURN OUT
R.H.SIDE ALL SHADED AREAS.

HYSTER COMPANY
PORTLAND, OREGON



A 8.2

—

o

~ o

10.

11.

~ o

10.

INSTALLATION INSTRUCTIONS
For 955 Traxcavators Serial No. 60A3626 and Up
to 60A7436 Inclusive

TRAXCAVATOR ALTERATION

Remove rear door assembly and hand knob assemblies from loader frame.
On gasoline start Traxcavators, remove rear crosstie. On 24 volt electric
start, remove rear batteries, battery box and hold-down assemblies.
Remove lower rear cover and drain-tube (see Installation Note 9).

Burn off lower lugs at "A'"; R.H. and L. H. side of loader frame.

Burn out for winch clearance at "B"'. Trim gussets to 3/4'" and 1-1/2" as
shown at Y-Y. Also burn clearance slot 1" long for drain tube (at "T").
Burn out access holes '""C' and "D'".

Drill two 9/16 holes at "E' for handlever bracket (1). Use bracket as tem-
plate to drill two 9/16 upper holes "K''. Burn out section of brace as shown
in View Z-Z.

Burn three 1-1/2 holes at ""F'"" for push pull cables. Also burn clearance at
IIRH.

Drill two 7/16 holes ''J" in outside plate and two in inside plate. Install tie
plate (35) using four capscrews (42) 3/8 UNF x 3/4 with lockwashers and hex
nuts.

Secure bracket (1) and tie angle (36) to outside plate with three capscrews
(22) 1/2 UNF x 1 and one (21) 1/2 UNF x 1-1/4 with lockwashers and hex nuts.
Weld the angle (36) to frame at "G with 3/16 fillet weld all around.

Using capscrews (38), line up rear cover plate (37) and drill two 7/16 holes
at "H".

WINCH INSTALLATION

Drain the bevel gear compartment of Traxcavator.

NOTE: Use a clean container that will hold at least 15 gallons to catch the oil,
oil to be reused after winch is installed. Drain compartment by removing drain
plug located beneath and on centerline of tractor.

Remove PTO cover and plug holes with corks. Remove drawbar brackets. Re-
move two studs from '""L" and install at "M'. Install two Hyster studs (30)
(96726) in bevel gear case cover at '"N'"'. On all four studs apply 80-100 ft.
lbs torque.

Place O-Ring on PTO shaft carrier. Swing winch toward rear face of Trax-
cavator, threading push-pull cables thru their respective openings at "R"

and "F'' and mounting holes in bracket (1). Line up splines on Traxcavator
PTO shaft to enter coupling on winch shaft.

With winch in place, install nuts and lockwashers on all studs. Tighten nuts

on two studs at '"M'" and on four lower studs to fasten winch securely to tractor.
Clearance '"'S'" between winch and stud boss may be 3/32 or more. Do not
overtighten nuts on studs (30) because winch frame MUST NOT be distorted.
Lock push-pull cables to bracket (1). Start with the center (brake) cable (18)
and install locknut (15) and rod-end (12). With brake band and brake handlever
in released position (as shown), adjust rod end (12) so that pin holes in lever
and rod end will line up. Insert pin (13) and cotter (14). Lock rod end to
cable with nut (15).

Assemble locknut (15) and rod end (16) to remaining cables (17) and (19).

With Forward & Reverse in neutral position (as shown) and dental clutch dis-
engaged; adjust rod end (16) so that pin holes in hand lever and rod end line up.
Insert pin (13) and cotter (14). Lock rod end (16) with nut (15).

With Free Spool handlever in locked position and clutch fully engaged (drum
under power) adjust rod end (16) so that pin holes in handlever and rod end

line up. Insert pin (13) and cotter (14). Lock rod end (16) with nut (15).
Replace drain tube, that was removed as per Alteration Instruction Note "3'".
Bend if necessary, to clear winch side.

Install Hyster cover plate (37) using two capscrews (38) (3/8 UNC x 1) and lock-
washers: also two capscrews (39) (3/8 UNF x 1) and lockwashers and hex nuts.

HYSTER COMPANY
PORTLAND. OREGON




A9

INSTALLATION INSTRUCTIONS
For No. 955 Traxcavator Serial No. 60Al and Up to 60A3625 Incl.

el — Emm:oli 0N\_
WA QHYMYO4

T e o x -
3 feni - . Y [y
..v\w.L T 17 [

e - | RET IR
=Rt L | SY3YV Q3AVHS 1TV o—H1 v |\
e wan o= | 1NO NyNg osHy ¢ Ak //

| Nyl i R E ﬂ«.w.%v
992 —— TN\ o . ‘
Pt dssno
_ - ayvmMudod B

YIS ONIY.0,
, q
) ¢ cz.,_a:oo\ \
13VHS O'Ld HO1IVHL

3CQISHN

3543A34 8 AHYMHO04 \.(

IMvyg

HYSTER COMPANY
PORTLAND, OREGON




Al0

N oUW

s}

10.

11.

—

oo ~

10.

11.

INSTALLATION INSTRUCTIONS
For No. 955 Traxcavators Serial No. 60A and Up to 60A3625 Incl.

TRAXCAVATOR ALTERATIONS

Remove rear door assembly and hand knob assemblies from loader
frame.

On gasoline start Traxcavator, remove rear cross tie. On 24 Volt
electric start, remove rear batteries, battery box and holddown
assemblies. !
Remove lower rear cover and drain tube (See Installation Note 10).
Burn off lower lugs "A" R.H. and L. H. side of loader frame.
Burn out for winch clearance at '"B''.

Burn access holes "C'" and "D'" in loader frame sides.

Drill two 9/16 holes at "E". Use Item 1 as template to drill two
upper holes.

Burn three 1-1/2 holes at "F' for push-pull cables. Also burn
clearance at '""R"

Drill four 7/16 holes "T'" in outside and inside plates and install
Item 45.

Secure bracket "1' and angle 46 to outside plate., Weld 46 all
around at "G'* with 3/16 fillet weld.

Use rear cover 47 as template and drill two 7/16 holes at "H".

WINCH INSTALL.ATION

Drain bevel gear compartment of Traxcavator.

Remove P. T. O. cover and studs, plug stud holes with corks. Re-
move drawbar brackets and four lower studs at "L'. Install Hyster
studs 38, at "L", "M', and "N''. Apply 80 - 100 Ft. Lbs. Torque.
Install spacers 35 on upper studs and spacers 36 and 37 on lower
studs.

Place O'" Ring on P.T.O. carrier 30. Swing winch toward rear
face of Traxcavator threading push-pull cables thru their respec-
tive openings at "F'" and R'. Line up splines on Traxcavator

P. T. O. shaft to enter coupling on winch shaft.

With winch in place install lockwashers and nuts on all studs. First
tighten nuts on two studs "M and four studs L' then tighten the
nuts on top studs '"N'" just enough to put the studs in tension be-
cause on this unit there may be excessive clearance between winch
case surface and stud bosses on Traxcavator top cover and ex-
cessive tightening could distort the winch cases,

Lock push-pull cables to bracket 1. Start with the central or brake
lever cable 18 and install locknut 15 and rod end 12. Adjust rod
end so that when brake band and handlever are in released posi-
tion the pin holes in handlever and rod end are aligned. Insert

pin 13 and secure with cotter 14. Tighten locknut 15.

Install locknut 15 and rod end 16 on remaining cables 19 and 17.
With forward-reverse lever in neutral (central position) and dental
clutch disengaged, adjust rod end 16 so that pin holes in lever and
rod end are aligned. Insert pin 13 and secure with cotter 14.
Tighten locknut 15.

Put free spool lever in locked position as shown and free spool
clutch in fully engaged position. Adjust rod end 16 so that pin holes
in lever and rod end are aligned. Insert pin 13 and secure with
cotter 14. Tighten locknut 15.
Replace drain tube which was removed (Traxcavator Alteration
Note 3). Bend slightly if necessary to clear winch side.

Install rear cover plate 47 using capscrews 48 and lockwashers

51 on L. H. side and capscrews 49, lockwashers 51 and nuts 50

on R. H. side,

HYSTER COMPANY
PORTLAND, OREGON




Al10.1

Installation Instructions

For No. 951B Traxcavator Serial No. 86J1 and Up and
941 Traxcavator Serial No. 80H1 and Up.

~ 16.86 -
*L__“‘;l:l:::::.&»i}:'r*L r.__-‘-‘,._‘,.--:,k : |
D B "0'RING | |
— 2178 REF. 5 - [V
i ! . N
— vsE as. X T 2
REQUIERED D ~ | | JoRQUE.
— Z] ag | P F T
e ~ TORQUE NUTS
; ; } TO 300 FT. LBS.
A - BURN LINE ;
T [ !
:_1""_ 1 90° i
O Pri A
~ LOCK CABLES IN PLACE

REMOVE
GRAB IRON ,
FORWARD-REVERSE LEVER
-—PAY OUT SHOWN IN APPROX. MAX.
HAUL IN POSITION
-2 DIA. A e e e
3 HOLES 2R o ae T
’ FAR SIDE TOOL BOX
156 ALTERATION
PO wE,L:D..‘NARL_ATE-A
. ‘BURN OFF SEC-
TION OF BOX
o2 - 8 - A
I
| t
! | S ] L
| 3%REF 3 /8REF.
I ' C
h BURN LINE

END VIEW A-4

HYSTER COMPANY
PORTLAND. OREGON




Al0.2

INSTALLATION INSTRUCTIONS
For No. 951B Traxcavator Serial No. 86J1 and Up and
941 Traxcavator Serial No. 80H1 and Up.

TRAXCAVATOR ALTERATIONS

Traxcavator must be equipped with the optional P.T.0. shaft.
Relocate brace assembly 6K5227 (loader linkage support) in a location
vhere it can easily be retrieved.

Remove grab iron assembly 6K3952 on transmission control console
and discard.

Cut three (3) holes in front side of battery box for push pull
cables.

Alter tool box on battery box door as shown for control cable
clearance.

Weld in plate supplied.

Locate tapped weld pads on floor plate and transmission control
console side, as noted.

WINCH INSTALLATION

Drain the bevel gear compartment of Traxcavator.

Remove P,T.0. cover; plug 8 holes with corks. Install 6 Hyster
studs, Item (1), in bevel gear case and 2 Hyster studs, Item (2),
in case cover, torque studs to 80-100 ft.lbs,

Place spacer item (3) over lower studs and spacer, Item (4), one
each side over stud in cover and upper stud in case. Shim

space between cover boss and spacer with Item (5) as required,

so that when winch is mounted & nuts are torqued tight, neither
bevel gear case cover nor Hyster winch is damaged.

Before mounting winch on Traxcavator, check if winch is supplied
with gear shaft, Item (B), P.T.O. shaft carrier, Item (C), and spec.
coupling, Item (D). Distance from winch mount. pads to end of
coupling should be at least 21-7/8 inches.

Place "0" ring on P.T.0. shaft carrier, Item (C)swing the winch

in place on rear face of Traxcavator guiding the push pull

cables to their respective locations on lever bracket, Item (6),
Make sure the splines on Traxcavator P.T.0. shaft enter splines

in coupling on winch P.T.O0. shaft.

When the winch is in place, install on studs in slotted winch holes
one plain washer with one shakeproof lockwasher and nut. Use the
split lockwasher on studs in round holes. Tighten all nuts
securely, torque to 300 ft.lbs.

Secure push pull cables to lever bracket. Install 3/8 hex nuts
Item (7) and rod ends on cables and adjust as follows.

Starting with the center or brake lever & cable, adjust rod end

on cable so that when band is fully released, and lever in forward
position holes in rod end and lever line up. 1Insert pin and secure
with cotter, lock rod end to push pull cable with 3/8 locknut.

Now adjust the forward-reverse (inside) lever as follows. Lever
locked in center position and dental clutch disengaged. Adjust rod
end 80 holes in rod end line up with hole in lever, insert rod end
pin and secure with cotter, lock rod end to cable with 3/8 locknut.
Finish with free spool (outside) lever. Free spool clutch should
be fully engaged (drum under power) and handlever in locked position
on quadrant bar. Adjust rod end so that holes in rod end line up
with hole in lever. Imsert rod end pin secure with cotter. Lock
rod end to cable with 3/8 locknut.

HYSTER COMPANY
PORTLAND, OREGON




A ll

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 6 Volt, Prior to S. N. 45A1, 60Al

|
"
o

HYSTER COMPANY
PORTLAND. OREGON




A 12

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 6 Volt, Prior to S. N, 45A1, 60A1l

NOTE: No. 955 Traxcavator fixed drawbar and D4E Towing Winch

10.

11.

12.

13.

cannot be attached simultaneously. Optional Hyster fixed
drawbar available,

Disconnect battery from cable and remove battery, pad, mat, plate,
and wing bolts from battery box. Detach battery base ("'Caterpillar"
No. 6H-2903), rear door (''Caterpillar' 6H-2868) and angle
(""Caterpillar" No. 6H-2905).

Remove grab iron. Keep lower capscrew to attach handlever bracket
at A",

Drill two 9/16" dia. holes in L. H. seat side at '"B'", using handlever
bracket (8) as template.

Drill 1-1/4" dia. hole in L.H. side at "C' and insert grommet (17).

Replace "Caterpillar'' battery cable with Hyster cable (23), threading.
it through grommet (17).

Drill four 9/16'* dia. holes in L. H. fender at ''D'' to locate battery box
(22).

Burn rear of seat support as shown at "E", Do not burn out 3/8" tapped
holes unless necessary.

Install Winch as directed for D4 Tractors prior to S, N. 23Al,
24A1, 39A1, 40Al.

Use 1" dia. holes "F' to locate cross plate (26).

Drill four 9/16'" dia. holes at "G'" and one 7/16" dia. hole at "H'' using
cross plate (26) as a template. Fasten with four capscrews (25) 1/2
UNF x 1-1/4 and one capscrew (24) (3/8 UNF x 1).

Remove winch brake adjustment cover and drill one 9/16'" dia. hole "'J"
through new cover (28) at assembly. Bolt to R. H. side of tractor with
capscrew (25) (1/2 UNF x 1-1/4). Use two washers (27) to shim.
Remove two capscrews "L' and attach bracket (29) using capscrews
(30). Drill two holes "K" through bracket at assembly.

Bolt handlever bracket (8) in place, attach new control cables (14, 15
and 16) and thread them through L. H. side below seat, as shown.
Use two capscrews (1/2 UNF x 1) at "B'" and one capscrew (13)

(1/2 UNC x 1-1/4).

14.Bolt battery box (22) to L. H. fender and install battery.

HYSTER COMPANY
PORTLAND, OREGON




Al3

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 24 Volt, Prior to S. N. 45A1-60A1

L.H. SEAT SUPPORT
GUSSE

A

PART NO. 4H7949 -
SWITCH TERMINAL
PART NO. 1H4904

REAKER TERMINAL

&

{ CONNECT TRQ
| "CATERPILLA
!

CONNECT TO
‘CATERPILL Al

HYSTER COMPANY
PORTLAND. OREGON




Al4

10.

11.

12.

13.

14,

15.

INSTALLATION INSTRUCTIONS
For 955 Traxcavators, 24 Volt, Prior toS.N. 45A1-60A1

Disconnect and remove all battery cables and all four batteries fram
tractor battery compartment. Remove the rear door assembly, bat-
tery base assembly and angle assembly.

Loosen all screws on both hydraulic lines to filter and one hydraulic
line from filter to tank. Loosen only enough to turn but not leak.

Do not drain oil from hydraulic system or remove hoses unless nec-

essary.
Remove all screws holding hydraulic oil filter to tractor.
Burn out opening at ""A', starting with existing opening "C'. Burn

out L. H. seat support gusset as shown at "U'".

Remove grab iron. Use lower capscrew to locate handlever bracket (8)
and drill two 9/16 Dia. holes at "B'.Capscrew (13) is 1/2 UNF x 1-1/4.

Attach bar '"D" to seat side on outside of handlever bracket using
capscrew '"M'" with the head on the inside of seat side. Drill 9/16"
Dia. hole !'N', slip clip ""O" between seat side and bar ""'D'" and in-
sert capscrew,
Move filter forward and up, slip bracket '""P'' under filter and attach
to filter and tractor as shown. Drill one 9/16 Dia. hole for cap-
screw "T'". Use washers to shim as required. Tighten all hose
connections and check for leaks.
Attach battery box "Q" to L. H. fender, using rear filter mounting
hole to locate, and drill three 9/16" holes for capscrews '"R''.
Attach battery box to clip ""O'' as shown. Thread battery cables
through grommets in box and opening in seat support plate. Cable
(+) "'S" goes through grommet nearest tractor. Connect terminals
as indicated.
Install batteries with positive (+) terminals nearest tractor and con -
nect cables as shown in hook-up. From grommet to battery post,
positive cable "'S' should be 22'" and negative cable '""W' should be
251,
Burn out reliefs in fender gussets as shown at "E'"'. Do not burn out
tapped holes.
Use four 1" Dia. holes "F'" in cross plate to locate, and drill four
9/16 Dia. holes "G' and one 7/16 Dia. hole "H'.
Install winch as directed for D4 Tractors prior to S, N. 23Al,
24A1, 39A1, 40Al.
Replace winch brake adjustment cover with new cover (28).
Drill one 9/16 dia. hole "J'" through fender and new cover at
assembly.
Remove two capscrews from winch a ""L" and install bracket (29).
Drill two 9/16 dia. holes "K' through fender and bracket at ass -
embly.
Attach control cables (14, 15 and 16) as shown.

HYSTER COMPANY
PORTLAND, OREGON

E
;
\




Al5

Installation Instructions
For Mounting on 933F Traxcavator
With Gas Start Engine, 12-Volt Electrical System
Plan View

|
| =
8
N
o " ! e~

. Remove Diesel fuel tank from frame. Do not reinstall until Hyster adapter

and winch are mounted.

Disconnect and remove l2-volt battery, battery cable, pad, mat, plate and
wing bolts.

Detatch battery box and door assembly from fender support group and dis -
card.

Remove drawbar assembly “Caterpillar” No, 9H9408 and discard.

For units with tie bar assemblies Caterpillar No. 9H9446, remove the
assemblies, and discard, Burn off mounting pad from 4" dia. loader frame
bar so Hyster mounting brackets (1) will fit at 7" from tractor center line.
Burn off the rear inside section of R. H. and L. H. support angle along dot-
ted line at “A” and “B” to clear Hyster adapter.

Drill four 9/16" dia. holes in L. H, fender as shown at“C"”and install
Hyster battery box (2),

HYSTER COMPANY
PORTLAND, OREGON



Al5,1

Installation Instructions
For Mounting on 933F Traxcavator
With Gas Start Engine, 12-Volt Electrical System
Side Elevation

Remove rear grab iron from L. H, seat side,

From rear grab iron hole “D" lay out and drill one 9/16" hole “E",

Use handlever bracket (3) as template and drill three additional holes for
mounting,

Locate with bracket (3) and drill two 1-1/2" dia. holes “F for push-pull
cables,

Drill one 1-11/16" dia. hole in L. H. fender side at “G™ and insert grom-
met (for Hyster battery cable),

Burn out openings “H” in R. H, and L. H, fender side, for access to mount-
ing studs.

HYSTER COMPANY
PORTLAND, OREGON




Al5,2

Installation Instructions
For Mounting on 933F Traxcavator
With Gas Start Engine, 12-Volt Electrical System {
Rear Elevation (Without Winch)

l. Burn off shaded section of R, H. and L. H. fender side plates at “J" and
HK”.

l. Using rear cover (4) as template, drill four holes “L"™ in rear flange of
side plates,

HYSTER COMPANY
PORTLAND, OREGON



Alb5.3

9.

10,

11,

12,

13,

Installation Instructions
For Mounting on 933F Traxcavator
With Gas Start Engine, 12-Volt Electrical System

ADAPTER INSTALLATION

Clean rear face of Traxcavator transmission case.

(Side Elevation) Install gasket (5) over studs in rear face of Traxcavator
and mount Hyster adapter (6).

Install four nuts and lockwashers on upper studs, through hand hole in rear
mounting plate, and tighten securely, Install nuts and lockwashers on
lower four studs and capscrews, nuts and lockwashers in lower two holes
(Use “Caterpillar™ parts from drawbar frame).

(Plan View) Install mounting brackets (1) and tighten U bolts (7) securely.
Adjust shims (8) so there is from .010 to .040 gap before tightening cap-
screws (9) (3/4 UNF x 2- 1/4), Tighten capscrews (9) and torque to 175
ft. 1bs. lubed,

(Rear Elevation) Bolt fender supports “M™ to adapter (6) with eight cap-
screws (10) (5/8 UNF x 1),

Install two Hyster studs (11) in rear face of adapter (6).

Winch Installation

(Side Elevation) Mount hand lever bracket (3) on 1, H, seat side and battery
box (2) on L. H, fender.

Place “O" Ring over carrier for P. T, O. shaft (12). Be sure coupling (13)
is secured with pin and lock ring (14),

Swing winch into position on rear face of adapter (6). Be sure the splines
on the tractor P. T. O, shaft enter the coupling (13) and line up properly. It
may be necessary to turn the Traxcavator P, T, O. shaft to line up the
splines.

Thread the push-pull cables through their respective holes in the hand
lever bracket (3) as the winch moves in.

(Rear Elevation) After the winch is in place, install shakeproof lockwash-
ers and nuts on the two studs (11) and on the two upper capscrews (at “N™),
Use regular lockwashers with the four remaining capscrews (at “P").
Tighten nuts securely and torque to 400 - 420 ft, lbs.

Lock push-pullcables to handlever bracket (3) with 7/8 nuts (15) and shake-
proof lockwashers,

(Side Elevation) Install locknut and rod end (16) on brake push-pull cable
(17). With handlever (24) and brake band in released position, adjust rod
end (16) until rod end pin can be installed through rod end and crank on
handlever.,

To install forward- reverse cable (18), disengage dental clutch (inside
winch) and place forward-reverse handlever (19) in neutral (center posi-
tion,) Install and adjust rod end on cable until pin holes in rod end and
handlever match,

To install free spool cable (20), fully engage free spool clutch inside winch
(drum under power) and place handlever (21) in locked position on quad-
rant bar (22)., Install and adjust rod end on cable so that pin holes in rod
end and handlever match,

Be sure that jam nuts are in place under each rod end and are tight, and
that cotters are installed in rod end pins.

Install 12-volt battery in battery box (2) using original battery hold-down
parts, Attach Hyster battery cable and “Caterpillar” battery strap, nuts
and lockwashers.

Remount Traxcavator fuel tank. A hole is provided in Hyster adapter (6)
for fuel drain pipe.

Install rear cover plate (4) and fasten with four capscrews (23) (1/2 UNF
x 1=-1/2), nuts and lockwashers.

HYSTER COMPANY
PORTLAND, OREGON




Al5,.4

Installation Instructions
For Mounting on 933F Traxcavators
With 24-Volt Electrical System

[

NOTE: Installation instructions for 933F Traxcavator with 12-Volt Electrical

System (except those pertaining to mounting 12-volt battery box) also apply
to this installation,

Place winch on R. H. side and replace standard gear cover 92852 with new
cover and support (1), Use old gasket and lockwashers and six new cap-
screws (2) (1/2 UNF x 1-1/4).

Drill two 9/16 dia. holes in L. H, fender at“A"%

Drill three 11/16 dia. holes in 1. H. side plate., Use existing 7/16 dia. hole
at “B™ to lay out two additional holes, holes to be in line with three 7/16"
holes in the plate,

Drill two 1" dia. holes in L. H, side plate at “C” and insert Hyster grom-
mets,

Bolt Hyster fender extension plate (3) to battery box as shown, using two
capscrews (4) (1/2 UNF x 1 - 3/4) with nuts and lockwashers.

Install plate (5) and bar (6) on support tie (7) with four capscrews (8( (1/2
UNF x 1) and shakeproof lockwashers,

Bolt battery box (9) with plate (3) attached, to fender at“A"% Use two cap-
screws (1/2 UNF x 2) with nuts and lockwashers.

Place support tie (7), with plate (5) and bar (6) attached, against battery
box (9). Tack weld plate (5) to battery box and bar (6) to top of winch tie
bar ear.

Place gusset plate (10) against Traxcavator fender and side plate as shown
and weld all around with 3/16" fillet weld.

Complete welding plate (5) and bar(6) with 1/4" fillet weld.

HYSTER COMPANY
PORTLAND. OREGON




Al5,5

.

2.
3.

4.

5,

6.
7

Installation Instructions
For mounting 933F Traxcavator
With 24 volt Electrical System

Battery Cable Installation

Thread battery cable (11) from upper compartment of battery box (9)
through grommet at “D" in upper compartment, and through upper grom -
met in L. H. side plate at“C® One end of battery cable (11) connects to
+ post in rear upper battery “E"™ and other end to Traxcavator breaker
terminal, ,

Thread battery cable (12) from lower compartment of battery box (9)
through lower grommet at “C" and through grommet “F" in upper com-
partment, One end of cable (12) connects to - post in lower forward “bat-
tery G” and other end to Traxcavator switch terminal.

Install Traxcavator batteries in upper and lower compartment of battery
box (9), with (+) positive posts toward center line of Traxcavator. Hold in
place with “Caterpillar” hold- down assembly 3K5885 and Hyster studs,
wing nuts and washers,

Connect the two upper batteries and the two lower batteries with two “Cat-
erpillar™ cable assemblies 5H3627 “H"

Connect Hyster cable (13) to (-) minus post on upper forward battery “J"
and (+) plus post on lower rear battery “K"

Connect battery cables (11 and 12) as directed in instructions 1 and 2.
After connecting battery cables, roll in battery box carriage and make sure
that the long cables in lower compartment fold in correctly, To avoid
pinching cables, adjust terminal connectors and length of cables as re-
quired,

HYSTER COMPANY
PORTLAND. OREGON




Al5,6

Lo-Speed Group Installation

1. Install lo-speed transmission unit so that drain plug ""A'" is down,
and gear centers ''B'' are horizontal, as shown.

2. Install studs ""C' and "D'" in rear face of tractor and install spacers
. HEIY’ HFII’ an and HHH over Studs.

3. Install D4E Towing Winch as directed for D4 Tractors.

HYSTER COMPANY
PORTLAND. OREGON




Al5,7

“Caterpillar™ Swinging Drawbar Installation (Optional)

5

To install optional swinging drawbar for D4 Tractors Serial No. 78A1 and up:

l. Remove four tractor studs 1A4953 from drawbar support bracket and in-
stall one (5) in each Hyster mounting block (1),

2, Install the other two studs in tapped holes “A™ in winch mounting pads.

3. Install two Hyster studs 96508 (4) in tapped holes “B?V

4, Install mounting blocks (1) over studs installed above and secure with “Cat-
erpillar” nuts and lockwashers.

5. Install “Caterpillar” drawbar plate with swinging drawbar attached, to
mounting blocks (1),

6. Tighten all nuts securely.

The installation for other D4 Tractors is similar to above.
1. Install two Hyster studs 96507 (3/4 x 5~ 1/4) at «up =

2. Install two Hyster studs 96508 (3/4 x 6-3/8) at «g »
3. Use “Caterpillar” studs, nuts and lockwashers to complete installation.

HYSTER COMPANY
PORTLAND, OREGON




Al5.8

Integral Arch Installation (Optional)
(Current for D4 Tractors Series C and D)

IS s e ~L)/M
EEETF e
TRACK BRACE — '+

N

Burn out shaded areas.

1. Burn holes in fenders (R, H. and L. H.) as shown at “A."” Burn out openings
in battery box as shown at “Q.,"

2. Remove winch drum shaft nuts and replace with special nuts “B."

3. Weld winch guards “C" and “D" in place as shown. Use 4-8 skip weld both
sides.

4, Install frame “E”™ on winch and hold in place.

5. Tack weld track brackets “F" and “"G™ on tractor as shown and install
equalizer beam “H" and back stay struts “J” and “K.”

6. Check alignment and complete welding track brackets to tractor. Use 3/8
fillet weld, both sides, at “L"™ and “M,"

NOTE: For Series C tractors, 20" maximum track width,

dimension “N” equals 4- 1/8 — dimension “P" equals 20- 1/16.
For series C and D tractors, 18" maximum track width,
dimension “N® equals 2-3/4 — dimension “P" equals 20- 3/4,

HYSTER COMPANY
PORTLAND. OREGON



Al5.9

Integral Arch Installation (Optional)

HYSTER COMPANY
PORTLAND. OREGON



Alb

1.

Caution:

OPERATING INSTRUCTIONS
LOCATION AND OPERATION OF LEVERS

BRAKE
RELEASE \w;_u_,

FORWARD-REVERSE \2\/ POOLING
PAYOUT \HAUL IN_ \\ :

CAUTION: Do not operate the winch while the tractor is in motion.

To apply the winch hand brake pull the handlever back. Push for-
ward to release. CAUTION: With a standard brake the handlever
must be released before operating the winch. The tractor master
clutch must be disengaged before the winch brake is applied to
avoid stalling the tractor or burning the winch brake lining. The
automatic brake may be applied while hauling in a load but must
be released to pay out line.

To haul in a load pull back the clutch handlever. Push forward to
pay out line.

For a free-spooling drum, pull the free-spooling handlever to a
vertical position. To turn drum under power, push the handlever
forward.

brake or shifter.

Clutch Operating Instructions

For 955 Traxcavators With Power Shift Transmission :

BN e

F
1.
2.
3.

Disengage Tractor powershift transmission.

Put Tractor range selector in ''neutral'.

Engage winch transmission.

Re-engage Tractor power shift transmission to line speed desired.

or all Tractors and Traxcavators Without Power Shift Transmission:

Disengage the Tractor master clutch.
Engage winch transmission.
Re-engage the Tractor master clutch.

Do not apply more handlever effort than necessary to operate

HYSTER COMPANY
PORTLAND. OREGON



Al7

OPERATING INSTRUCTIONS - CONTINUED

Brake linkage change from overwind to underwind.

NOTE: Unless otherwise specified, all winches are set to overwind the
cable (over the top of the drum barrel).

OVERWINDING UNDERWINDING
1. Remove pins "B'", D", and "H'" and replace them as shown for
under wind.

2. Adjust link "A'" so there is approximately 1/32" clearance be-
tween lining "E'" and brake drum, with handlever in fully re-
released position.

HYSTER COMPANY
PORTLAND, OREGON




Al8

OPERATING INSTRUCTIONS - Continued

METHOD OF ATTACHING CABLE FOR
OVERWINDING OR UNDERWINDING DRUM

OVERWINDING UNDERWINDING

OVERWINDING - Place ferrule (7) in pocket and lock into place with
filler (4) and ferrule lock (5), using capscrew (8) and lockwasher.

UNDERWINDING - Place ferrule (7) in pocket and lock into place with
filler (4) and ferrule lock (6) using capscrew (8) and lockwasher.

AUTOMATIC BRAKE (OPTIONAL EQUIPMENT)

When cable is to be used '""overwinding'' the side of brake which is marked
overwinding should face outwardly. When cable is to be used '"'underwind-
ing', the automatic brake should be removed and re-installed in the re-
verse position with the side marked 'underwinding' facing outward.

HYSTER COMPANY
PORTLAND, OREGON




Al9

Note:

SERVICING INSTRUCTIONS
LUBRICATION CHART

Transmission Capacity - 3 Gal.

The oil for the transmission shall be a straight mineral type,

stable, properly refined, free from fatty acids, resins, abrasives or
other non-petroleum material; and shall meet the following require-

ments.
1.

Uab W

Viscosity at 210%F ., mecccmmomo oo 80 - 90 Seconcs
Saybolt Universal

Viscosity Index, Minimum-----cecccconomaonann 85

Pour Point,” Maximum ~-==m«ccocccccaooaaaoox Minus 10°F.
B.S. & W., MaxXimum ------c--eceamoccan—c-=x . 05%

Color, Maximum=memm oo oo m e e e e e e 8

Black oils or residuum materials will NOT be considered as satisfact-
ory for this specification.

HYSTER COMPANY
PORTLAND, OREGON




A20

LUBRICATION INSTRUCTIONS
Every Eight Hours or Daily
Rod End Pins:

Rod end pins, shifter rods, lever fulcrums, pin connections and
other moving parts should be lubricated with SAE 30 engine oil at the
end of each shift,

Every 50 Hours or Weekly
Transmission:

Check oil level at plug "B'"; add oil if necessary.
If winch is new, drain, flush and refill with new oil.

NOTE: When checking oil level, if the tractor motor is running, throw
out the master clutch so that hoist gears are stationary; otherwise, a
false reading will result,

EVERY 200 HOURS OR FOUR WEEKS

Loosen plugs "C'" and drain any accumulation of water in the trans -
mission. Tighten plugs when oil appears, and check oil level.

Remove plug "D' and drain any water which may have accumulated
in the brake compartment., Replace plug and tighten securely.

EVERY 1000 HOURS OR SIX MONTHS {Under Normal Conditions)

Transmission:

Drain, flush and refill with new oil. A straight mineral oil (or if pre-
ferred, same oil as used in tractor) should be used. SAE 90 mineral
oil is satisfactory for temperatures down to +30°F; SAE 80 for tem-
peratures below 32°F; SAE 80 diluted with kerosene to provide fluidity,
for extremely cold temperatures.

To simplify maintenance, use of identical oil as used in tractor trans-
mission is recommende for all weather conditions,

Drain through plugs "C". Refill through ""A" up to level plug "B,

Transmission Capacity = =-- o= oo oo oo oo mmm o oo 3 Gallons

For D4 Tractors prior to serial no. 23Al -24A1-39A1-40Al, the pipe
plugs "E'" are filler plugs for the tractor final drive. For tractors
23A1-24A1-39A1-40A1 and up, these openings are not used. Do not
remove plug "F" for lubrication. This plug holds detent ball and
spring.

SERVICING DRUM

When reassembling drum unit after servicing, add two quarts of oil,
SAE 90, to drum barrel.

HYSTER COMPANY
PORTLAND, OREGON




A2l

SERVICING INSTRUCTIONS -Continued

FROM MOUNTING FACE— |
TO G OF CRANK WITH ™ 15 0% — \
BRAKE RELEASED Q

2J M =<<as

BRAKE BAND ADJUSTMENT

—

Remove both covers on the R. H. side of winch.

2. Push brake handlever (cert er handlever) forward into the release
position.

3. Loosen jam nut "N'" and turn link "A'" to the right to tighten or
to the left to loosen brake band. Allow approximately 1/32"
clearance to prevent ''dragging''.

4. If cable "J" is replaced, reset as follows:

Centerline of crank "L' to winch mounting face, 10-3/4'" and

centerline of crank "L' to end of cable "J'" in rod end "P", 2-5/8",

Note: To install push-pull cable, remove large grommet, insert cable
in winch opening and replace grommet on cable.

HYSTER COMPANY
PORTLAND, OREGON




A22

SERVICING INSTRUCTIONS - Continued

X N Y H G -
| ‘

1T

|

e
L]

FORWARD AND REVERSE ADJUSTMENT

1. Engage forward and reverse handlever in notch on quadrant.

2. Remove transmission top cover,

3. Engage detent ball in center notch ""X'' on shifter shaft "H'".

4. Check clutch ""A'' to see if it is in the exact center between gears
"B'"and ""C'". If not, proceed as follows.

5. Remove crank "G'" and loosen jam nut "Y',

6. Turn shifter shaft ""H" until shifter fork ""M' centers clutch "A'",

7. Tighten jam nut "Y'" and stake in place at ""N'',

8. Replace cover removed in instruction 2,

9. To install push-pull cable, remove large grommet at winch end and

discard. '
A: For 955 Traxcavators S. N, 60A3626 and up only:
Adjust cable to 8-1/4" from center of rod end pin (7) to winch
mounting face.
B: For all tractors and Traxcavators except 955 S. N, 60A3626 and
up:
Reset with end of cable 1-5/8" to center of pin in rod end "D
and 7-5/8'" from winch mounting face to same center.

HYSTER COMPANY
PORTLAND, OREGON




Az23

SERVICING INSTRUCTIONS - Continued

7 ~—LHTOP COVER
L ok

PR

Free Spooling Adjustment

1. Remove L. H. side top cover.

2. Engage dental clutch ""G'" with pinion gear "H" and detent ball in
second groove of shifter shaft as shown. Hold in this position
thr oughout adjustment.

3. To install push-pull cable, remove larger grommet, insert cable

in winch opening and replace grommet on cable.

A: For Traxcavators S.N. 60A3626 and up only.
Adjust push-pull cable with center of ball joint "A" 7-1/8" from
mounting face as shown. If required,loosen capscrew on crank
"B" and adjust crank "C" (with integral splined shaft).

B: For all tractors and Traxcavators except 955A S. N, 60A3626
and up.
Adjust push-pull cable with end of cable in rod end "L'" 5-7/8"
from mounting face. If required, loosen capscrew on lower
crank and adjust crank "C'" (with integral splined shaft) to
match.

Insert rod end pin "K' and cotter, and tighten jam nut "J'.

Adjust rod end on free-spooling handlever until handlever is en-

gaged in notch on quadrant.

6. Replace cover removed in instruction 1.

(S0 N

HYSTER COMPANY
PORTLAND. OREGON




A24

SERVICING INSTRUCTIONS - Continued

BEVEL GEAR ADJUSTMENT

1. Center gears "Y" with P. T.O. gear by adding or removing shims
at "X'" as required.

2. Add or remove shims at ''Z" to produce . 006-. 014 total backlash.

HYSTER COMPANY
PORTLAND, OREGON




A25
SERVICING INSTRUCTIONS - Continued

AUTOMATIC BRAKE (OPTIONAL) :
Every 1000 Hours of service the brake should be cleaned and repacked
with a high melting point grease. Proceed as follows:

l. Remove the cover on the R.H. side frame brake compartment,

2. Remove pins in the ends of brake band and remove brake band.

3. Remove cotter and flange nut from end of brake shaft, and pull the

brake assembly out.

Remove lockwire and the six drilled head cover capscrews (4).

Open brake by tapping hub from opposite side, being careful not

to damage oil seals (8). Hub (9) assembled with pawl (2) and drag

rings (11) will come out with cover (5). Remove nuts (6) to re-
place drag rings (11) if required.

6. Clean all parts thoroughly and repack brake with one pound of
high melting point grease. Apply carefully to bearings (10) and
all wearing surfaces,

CAUTION: Do not fill brake completely with grease. Item (7) is
a vent plug. Do not attempt to grease through this fitting.

7. After servicing, replace center assembly removed in instruction
(5).

8. Check to see that oil seals (8) are in good condition and install
with lips of both turned in as shown.

9. Clean gasket surfaces thoroughly and use new gasket (3).

10. Coat both sides of gasket (3) with Plastic Lead Seal No. 2 and
assemble cover (5) on to case being careful not to damage oil
seal (8).

11. Use a liberal amount of Plastic Lead Seal No. 2 in each cover
capscrew hole. Install capscrews (4) and tighten securely. Re-
place lockwire through capscrew heads.

12. Install assembled brake on shaft with word "overwind" to the
outside for overwind operation. Lock in place with flange nut
and cotter.

13. Install brake band, anchoring with pins removed in instruction 2.

14. Replace cover removed in instruction 1.

[SRr =N

HYSTER COMPANY
PORTLAND, OREGON






SECTION B
FRAMES, COVERS AND MOUNTING GROUPS

INDEX

COVERS, R\H. SIDE . . . . v « 4 . . . . ¢ e e e
COVERS, L.H. SIDE ., , . . T e s s e e e e e e e
AOUNTING GROUP . . . o o & o .+ . . . voe e e e

MOUNT ING STIID S . L . . . . s L3 . . . . . . . . .

Note: Traxcavator Mounting Parts And
Battery Box Groups Are Included
With Handlever Groups, Section E

B6-B9

B3-B5

HYSTER COMPANY
PORTLAND, OREGON




B 1

FRAMES AND COVERS - R.H. SIDE
I 2 345

D Y At E - T

‘. o
[ SIS S A4

REF, HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96157W Housing - Transmission .....oveevneveses 1
2 93926 Ear - Tie (Included with Housing ....... 2 -
16820 Capscrew — 1/2 UNF x 1 ... viiveieneneass 15
3 15158 Lockwasher = 1/2 ceceereeeccecesasaceees 15
46507 Capscrew - Flat head, 1/2 UNF x 1 ...... 3
15929 Lockwasher - Countersunk, 1/2 .......... 3
4 96148 COVETr = TODP tecessnsessossnssosnsonasons 1
@ ¢ 96149 GASKEL «eveeeeorsranssrssasasesvccnssaonans 1
5 21420 Plug - Breather.....veeveeeceoocacosnses 1
6 92894 Cover - Brake Adjustment .....ceeeveeees 1
@ ¢ 92895 GASKEL vveeevevscossvossssosssacssensses 1
7 92892 Cover — Brake Drum ....eveeeceoenosesoces 1
@ ¢ 92893 GASKEL seeeesevocoorsoastsassscsssssnssss 1
8 15303 Pipe Plug = 1/2 tiviierononnnoncnsonenes 1
9 [ * @ 96160 Gasket = R.Hy tiivvvvrcvccansnceosaonnas 1
# ¢ 92931 Gasket — R.H. civececsnnnoocnonsoaneneess 1

Not Illustrated
126952 Bar-Brace (Fender Support) ..eeoeeeeesees 1
135487 wrench-Box ® 8 0 06 0 0 8 0 060 0 0 90 "2 0SS NS OELE e 1

* For D4 Tractors S.N. 23A1 - 24A1 - 40Al - 78Al and Up
955 Traxcavators S.N. 45A1 - 60A1 - 61H1 - 85J1 - 48H1
and Up

# For D4 Tractors Prior to S.N. 23A1 - 24A1 - 39A1 - 40A
955 Traxcavators Prior to S.N. 45A1 - 60Al

* @ Included in Gasket Set 96475A.
# ¢ Included in Gasket Set 96527A.

HYSTER COMPANY
PORTLAND, OREGON



B2

FRAMES AND COVERS - L.H. SIDE

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 21420 Plug - Breather...ceceeseseosasnannnsnse 1
2 96147 Cover = TOPeertessssteeesasns O |
{; # 92897 Gasket.eeerenonsn tresasesasnne A |
16820 Capscrew - Hardemed, 1/2 UNF x l........ 8
3 15158 Lockwasher = 1/2.cieceicoccccceasacesosess B
46507 Capscrew - Flathead, 1/2 UNF x l.veavess 2
15929 Lockwasher - Countersunk, 1/2..¢cv000eee 2
4 15308 Pipe Plug - 1-1/4 Square Headseesveeeoes 1
5 { 96212 Cover — Drum Gearesesscoesccernasosanaass 1
* } 92848 Gasketeosoecoeoosoesnescsnsesssansssansese 1
6 ‘{ 37562 Capscrew - Hardemed, 1/2 UNF x 1-1/4.... 8
15158 Lockwasher = 1/2¢ccecesccseccencecacnans 8
7 92844A Shaft - Entermediate (See Page D 5)«.... 1
8 { 92852 COVerscorssaassannnnns B |
* § 92851 GasSketleerseessseeassacosscnsooosssensscasaes 1
9 96158W Frame - Sidecssecessescscscescccnsesenee 1
10 {? @ 96159 GasKketeeooeosocsaesosseccesvsconsssaonnnes 1
# ¢ 92930 Gasketeeseetoroessonssssconascononsannsas 1
11 15303 Pipe Plug, 1/2" Square Head..:e.vveveess 2
12 35502 Pipe Plug, 1/2" Magnetice.eeecvessnanea. 1
13 93926 Ear - Tie (Included with Frame)...eeeees 1
@ * Included in Gasket Set 96475A.
¢ # Included in Gasket Set 96527A.
@ For D4 Tractors S.N. 23A1-24A1-40A1-78A1-22C1-83J1
and up. 955 Traxcavators S.N. 45A1-60Al and up.
¢ For D4 Tractors Prior to S.N. 23A1-24A1-39A1-40A1 -

955 Traxcavators Prior-to S.N. 45A1-60Al.

HYSTER COMPANY
PORTLAND, OREGON




B3
MOUNTING STUDS

For D4 Tractors S.N. 78Al1 and up, 23Al1 and up, 24Al and up, 394235
and up, 40A1095 and up, 82J1 and up, and 955 Traxcavators 60A3626
and up, 61Hl and up, 85J and up, and 48H1 and up.

951 Traxcavators S.N. 89A1 and up.

N

" |o=—2 o 2—=0|

(. . .
[

REF. HYSTER QTY.
NO. PART NO. : DESCRIPTION REQ.
{ 96726 Stud = Taperlock ..eeveeeeeeeonenseonns .2
1 136408 Lockwasher - 7/8 ...... Cerieseceenaee s 2
15014 Nut = 7/8 UNF veevevennacnnnnnsns cereeas 2
ceseo Stud - Drawbar ....... Cesesaenneaa ceeees 2
2 * 96726 Stud civeeerraranaanas Checerenees ceeeees 2
136408 Lockwasher = 7/8 +veevevenronasennnnesns 2
15014 Nut = 7/8 UNF vevveeeeonsassosocsassnnna 2
3 136578 Cork-No. 9 ....ceue e Ceetreeeas 4
ceees Stud - Drawbar .ceececes Cectesea e veseess &
4 * 96726 Stud ceieiiennn Cieerrtesasanns ceeasnsavae 4
15164 Lockwasher = 7/8 ..veieerernnnsnnnnaans . 4
15014 Nut = 7/8 UNF tivivennennnns cererseaeass &

* For 955 Traxcavators S.N. 60A7642 and up, 61Hl and up,
85J1 and up, 48H1 and up and 951 Traxcavators S.N. 89Al
and up.

HYSTER COMPANY
PORTLAND. OREGON




B4

MOUNTING STUDS
(FOR TRACTORS AND TRAXCAVATORS LISTED)

.
O\
o~

REF. HYSTER QTY
NO. PART NO, DESCRIPTION REO.
[ ¢ 96726 SEUd vhueiiirerennaas e, e 2
# 96744 Stud tiiieie i et ettt res e 2
1 4 * 96161 Stud ....... e ettt 2
15014 Nut = 7/8 UNF .v.ovvunns et tereeaean vee 2
L 136408 Lockwasher = 7/8 .iuiitiinnnenennnnnnnns 2
f@ # 96744 ST R e, e 2
2 o, Stud - Drawbar ...... e e s s ee s ceneens 2
3 # 15014 Nut = 7/8 UNF ...vvvunnn et cevene. 2
(3 # 136408 Lockwasher = 7/8 ...vvvvvnnnn, Ceeeae vee 2
3 {# * 136578 CorK-NO. 9 tiiiiirtnrnennneneennnnnenans 4
{ @ 18000 Cork-No. 5 ...vv.vu.s Ceeee ettt e A
@ i 96744 Stud L.iiiiiiiena., S et e e et e 4
4 * ..., Stud - Dravwbar ...... Cehee e N o 4
@ # 15014 Nut - 7/8 UNF ..... et e e o 4
@ # 15164 Lockwasher = 7/8 ... viinnennnnn.. e 4
5 @ 18000 Cork-No. 5 ..... e teeceecanan e e A
* For D4 Tractors S.N. 39Al to 39A234 and 40Al to 40A1094
inclusive

# For 955 Traxcavators S.N. 60Al to 6043625 inclusive,
@ For Power Shift Units.

NOTE: For 933 Traxcavators, use 'CAT" studs, nuts and
lockwashers.

HYSTER COMPANY
PORTLAND. OREGON




B5

MOUNTING STUDS
For D4 Tractors prior to Series '"C'' and 955 Traxcavators prior to
S.N. 45Al

REF. HYSTER QTY.

NO. PART NO. DESCRIPTION REQ.
..... Stud = Drawbar v..ecevecrcoctsssasccsnss 2

1 15014 NUL = 7/8 UNF tvvvrrenenosonsoassnnvenne 2
136408 Lockwasher - 7/8 ...... Ceereeeeas creeene 2
e Stud - Drawbar +eeeieeeccesacees ceeeraess 2

2 15012 Nut = 3/4 UNF vvoveenne RN .2
15907 Lockwasher = 3/4 ivvveennn e snenese 2

3 136578 Cortk=No. 9 tvivernetennasnoans ceevee vee. 4
..... Stud — Drawbar ..eeeeieececocssssscsssces G

4 15012 Nut = 3/4 UNF tvvvvecennns P 1
15162 Lockwasher = 3/4 ..veveononeenns Cerreess &

HYSTER COMPANY
PORTLAND. OREGON




B6

MOUNTING PARTS

FOR D4 TRACTORS LAST USED S.N. 78A6977

FERATT T S ST S b "’TL]'

. - )

(] Lo - 'y

[ p-" e |
1

L

I | ‘: : -
() B
L.J_ q tl 1
2‘—/ | ; N
[
3 (f ;)
i
/ e
’ : b
A i m ) : r':. =
4 [ I
oy 17 :
L /,/ Al IS
(77 e |
T _—_’:'_’_.,.-:v:_,‘ bl b S B :‘.‘.—_’::—_—.—;}‘_ti-r.‘—
- -5 - 1_!
E,,_..._ S ’\\,,- ’ ’/
‘-»-“"T:- '/ J
- \.‘-"_—_:_:——‘/ ,
REF, HYSTER NAME OF PART QTY,
NO, PART NO, REQ.
1 123519 Coverecmermcaccccccccccccc e e 2
2 e Capscrew (From Tractor Cover)-- 8
3 123520 COVEeYecrmceccccaccrcenccmem——- 2
123521 Gasketemecmmcmacacocacccccacceean 2
4 16829 Capscrew-%UNC Va0 [, 2
15158 Lockwasher-3--c---ceccocmcacnann- 2
5 16815 Capscrew-3/8 UNC x 13---------- 4

HYSTER COMPANY
PORTLAND, OREGON




B 7

MOUNTING GROUP
(For D4 Tractors Prior To S. N. 23A1-24A1-39A1-40A1)
And 955 Traxcavators Prior to 45A1-60A1

| — \

HYSTER COMPANY
PORTLAND, OREGON




B 8

MOUNTING GROUP
(For D4 Tractors Prior To S. N. 23A1-24A1-39A1 -40A1)
(And 955 Traxcavators Prior ToS. N. 45A1l -60A1)

REF. HYSTER QTY.
NO. PART NO, DESCRIPTION REQ.
* 15592 Capscrew = 1/2 UNF X 4-1/2 vvviveeenenas 6
1 { * 15008 NUt = 1/2 UNF tiiivrnenenennecscsnennens 6
* 15158 Lockwasher = 1/2 .iiiiiivenncesennnneaee 6
2 * 92935 Channel - Seat SUPPOTt +evveveeoncenenee 2
3 * 93891 Plate - SPacCer ..vvienieeconeeennennnass 2
4 15308 Pipe Plug = 1-1/4 tiiivirnnnnnnnnnnenees 2
5 96125 Bracket = R.H. tivvineeceeenenennonanees 1
6 38454 Fin -~ Dowel .ivivivviernneenensennncnseee 2
7 { 18604 Capscrew = 5/8 UNC X 2=1/2 vivievnnnnens &
15160 Lockwasher = 5/8 .iieiviveineeeennnanens &
58537 o
8 15014 Nut = 7/8 NF tevviiiinnnrnnnnnnennnnnnee 2
136408 Lockwasher = 7/8 tiiiiviininnnnnnnnnnans 2
9 96124 Bracket = LuH. tiviinineennnnennnenneees 1
10 * 17324 Fitting - Street Ell (For Tractor Drain

Valve)............o-................... 1

* Used Only on D4 Tractors Prior to S.N. 23A1-24A1-39A1-
40A1

HYSTER COMPANY
PORTLAND, OREGON




B9

MOUNTING GROUP
For Low Speed D4 Tractors and Traxcavators S.N. 60Al to 60A3625 Inclusive

["NREAR FACE
| OF TRACTOR

|
|
!
1
|
|
|
|
t
|
|

QTY.

No. PART NO. DESCRIPTION REQ.
[ $@ 96744 SEUd tvvvviiiiiias i ireniiaerenans. 2
+ 96123 Stud L.iiiiiiiiiriiiiotrterteatiererarnaes 2
¢ 96129 Stud tiiiiiiiiirrre ettt ieietsecneeans 2
14 & 174036 Stud Liiiiiiie ittt aes 2
15014 Nut=7/8 UNF tivevnvenannncoroennncannens 2
136408 Lockwasher=7/8 ...vivinrninrernsnenneans &
L & 15130 Washer-7/8 .ivivviinrncrnnnnennsnrennees &
2 {. + 96122 SPACET=UPPET tvvvvenrernnneennonnseneses 2
&5¢ 96126 Spacer-UPPEY +ivvienvsnecssocsansannnnes 2
 + 96116 Stud t.iiiiiiirrricsiacicttatannssinenes B
+ 15012 NUt=3/4 UNF t0iierennennennenneonnrnnnne 6
+ 15907 Lockwasher 3/4 Shakeproof (Upper Studs). 2
34 + 15162 Lockwasher-3/4-(lower Studs Only) R A
&S50 96744 Stud tiieiiiinir it ataeaas .. Cereesans 6
¢ 96129 S o O -1
&@8¢ 15014 Nut-7/8 UNF (.ivivvennnnanns B -
&Q@%¢ 15164 Lockwasher-7/8-(Lower Studs Only) ...... 4&
4 f #* 96119 Gasket-L.H, siivvirennnvssncsrsrsnssenes 2
#i* 96121 Gasket-R.H, tvivvirvinnnrconnnnsnsnsanns 2
+ 96118 Spacer-Lower L.H. ,...vvvivnnnnnnnecnees 1
5 + 96120 Spacer-Lower R.H. ...iiuiiiiinnnranacass 1
&@S¢ 96127 SPACEr-LOWET t.vtvrinnernnnnennronaness e 2
6 12482 Capscrew-Hardened, 3/4 UNF x 2-1/4 ..... 2
15162 Lockwasher-3/4 ..vuvvenivnvenonnnsaennee 2
7 & 104392 Shim 4ueviiiiniinnroennnernassnssonarens 2

* Included in Gasket Set 96475A.

Included in Gasket Set 96527A.

For D4 Tractors S.N. 23A1-24A1-39A235-40A1095 and up.
For D4 Tractors S.N. 39A1 to 39A234-40A1 to 40A1094 inc.
For D4 Tractors prior to S.N. 23A1-24A1-39A1-40Al.

For D4 Tractors S.N. 78A1 and up, and Traxcavator S.N,
60A to 60A 3625 inclusive.

For 951B Traxcavators S.N. 86J and up and

941 Traxcavators S.N. 80H and up.

W+ 0@

@

HYSTER COMPANY
PORTLAND, OREGON



SECTION D

POWER TAKE-OFF, GEAR TRAIN AND DRUM

BRAKE SHAFT GROUP = - oo e o e e e oo e e oe oo oo e
DRUM SHAFT GROUP = - - m - mm o oo eee oo oo e oo
INTERMEDIATE GEAR GROUP == cccmcmmmmmmmmmmm oo oo
POWER TAKE-OFF GROUP- - ccmcamamm oo e e o oo oo

HYSTER COMPANY
PORTLAND. OREGON




D1

POWER TAKE-OFF SHAFT
(Standard Speed Winch)

3

7 8 91011 12

REF, HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 12917 Snap RIng ...vvvvee-nnanns et beeea e 1
2 44492 011 Seal ...iinriininnncnnnnnnnen e 2
@ 128582 Gear Shaft-Bevel Pinion .......cvvuveune 1
3 *{# 92828 Gear Shaft-Bevel Pinion .....evvveuvvann 1
+¢ 159915 Gear Shaft-Bevel Pinion ....ivivievennns 1
4 @ 9556 Pin ("Caterpillar" No. 1A4596) ......... 1
+*xef 9563 Pin ("Caterpillar' No. L2124) .......... 1
5 @ 9557 Ring-Lock ("Caterpillar' No. 1A4591) . 1
+*xeff 9554 Ring-Lock ("Caterpillar' No. 3B1224) 1
@ 5602 Coupling ('Caterpillar” No. V484) ...... 1
6 +* 96617W COUuPlINg «vvvvvunnronesnnsoronesoansonns 1
c# 6852 Coupling (”Catetpillar" No. 3310&2) . 1
7 12919 Snap Ring ....vevunn P |
8 41212 Bea8ring .seeeeeevenans e ieerieaae N | =
9 92830 Shim Set tiveveverennonanas PN 1
10 106253 Capscrew-Drilled Heed .................. 6
ceee Lockwire .......000. Seresebeseinaens veee 1
11 +H 96609W Carrier-P.T.0. ..... Ceeeaas Cerseesanas oo 1
@ 96165 Carrier-P.T.0. ...... Cerreiaeas R |
12 92831 "0" RING seveonnes Wedesseneiaetnanannesss 1

* Used on 955 Traxcavators S.N. 60A1 and up to 60A3625,
inclusive.

# Used on D4 Direct Drive Tractors, 951 Traxcavators and
955 Traxcavators except 60A1 to 60A3625, inclusive.

@ Used on 933 Traxcavators S.N. 42A1109 and up.

¢ Used on D4 Power Shift Tractors.

+ Used on 941 Traxcavators S.N. 80H1 and up and
951B Traxcavators S.N. 86J1 and up.

POWER TAKE-OFY GROUP
(Lo-Speed Winch - Illustration on Page D2)

REF. HYSTER QTY.

NO. PART NO. DESCRIPTION REQ.
1 92830 Shim Sel v iivieiriinnnnnrenonornnananns 1
2 96098 CASE v ernasosanororosaserassaneoseanns 1
3 41212 Bearing ....vviveiiiaenn e e 1
4 96099 Gear - Bevel ... iviiiienninninsnnnnnians 1
5 16324 Capscrew - Socket Head 1/2 UNF x 2-1/2 . 6
151588 Lockwasher = 1/2 ...iiiiiniiiieieniennnenn 6
6 58907 Snap RIng ....evviiiniinnnnnn, e 1
7 96112 S Y 2
8 58933 Snap RIng vivvviiiiiiiiiiiiiiiiinannes 2
9 96111 Washer - Speclal ....viiiiniiiieninnnns 2
10 16355 Capscrew - Flat Head, 1/2 UNF x 1 ...... 8
15929 Lockwasher - Countersunk, 1/2 .......... 8

HYSTER COMPANY
PORTLAND. OREGON



D2

POWER TAKE-OFF GROUP
(Lo-Speed Winch)

~ 21
N YNAN
26 25 24 23 22
REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
11 96113 Gear — Planet ..uvuieveiineeeeonennnennnnes 2
12 230410 Bearing t..ivuiiiiierriiiiennncannonennnes 2
13 230409 Bearing - Inner RAcCe ..oveeevrveonsnveenes 2
14 96110 Washer = Special ...vviveeenvnnenennnens 2
15 92831 MO RING vevviiinnriinieerrenenennneeens 1
16 96108 Gear = SUN t.iiviueerennnnennnnnnsennnns 1
@ 96109 Shaft = PiT.0v tiivinnnnnennencnsonnnnes 1
¢ 165567 Shaft = PiTu0: tevevverenneonrncnoennnas 1
17 6852 Coupling ("Caterpillar" No. 3B-1042) 1
9563 Pin ("Caterpillar" No. L-2124) ......... 1
9554 Ring - Lock ("Caterpillar" No. 3B-1224) 1
18 96107 Spacer - P.T.0. ...... DI . |
19 231018 Bearing .vuvviniiiiiiiienoeieneennrannes 1
20 58952 SnaP RING tivirrnenvinnnennenesennnnnnes 1
21 96104W CoVer iiiiiiiiieniriennnnnennsnnennenns 1
22 * 96114 Gasket ..ivuiriiriiiininiereernennnnn R |
23 15314 Plug = PIPe tivieiiiivnnonrnnernnenneens 1
24 96100 Gear = RINg .tivvivernrnrnnnnncnnnan R |
25 58954 Snap Ring ...vvvenennn... T |
26 44314 Bearing vivvvverncieenernennenns vesesaes 1
* Included in Gasket Set 96475A.
# Included in Gasket Set 96527A.
@ Used on D4 Direct Drive Tractors.
¢ Used on D4 Power Shift Tractor S.N. 22Cl and up and

83J1 and up.

HYSTER COMPANY
PORTLAND, OREGON




D 3

BRAKE SHAFT GROUP

i

|

|

3

Iy

g

Z _

3

2 N

AR, N

18 19 20 2| 22 23 24
REF. HYSTER aTy.
NO. PART NO. DESCRIPTION REQ.

1 32515 Nut - Slotted =--cvccemmamcccc e e e e memm 2
15259 Cotter 1/4 X 3 ccccmccccccccccccccceeemmm == 2
2 92857 Gear - Intermediate Pinion (14 Teeth)------- 1
3 , 43310 Bearing -=--------c-cmcmmmccco e 1
4 92853 Shaft - Brake m-eeccecmecmccecccceanacanoa- 1
5 92856 SPACEr === mm e r e ieeemcememam—mo 3
6 44310 Bearing -------ccccmmecmceccocaaaann 4
7 92855 Gear - Bevel (40 Teethlo-cocmccccoaccanannn 2
10 92858 SPACEr smmmmmcmcemi i cecemacmnemea— - 1
11 92860 Shim Set =e-ceeccecmiiceedecmccccccce e 1
12 37562 Capscrew - Hardened 1/2 UNF x 1-1/4 ----- 11
15158 Lockwasher 1/2 -ccecemccaccnoanaaaaan 11
15 92863 Wheel «- Brake cccecvcevccmmncocccccanamamnnann 1
17 §9 92837 Gasket - Transmission ==------=-=cmmmmnw=- 1
18 92854 Clutch - Dental =--cevmcccccemmmc e e m oo o - 1
19 67551 Snap Ring ------c--oemmmmeoooommm e m o 1
20 43210 Bearing----------------es--s-o----o-oo-n- 1
21 92859 Retainer —-==-=-cemcomommoooommm e oo mm o 1
22 79387 Oil Seal m=-c-cmmccmmmmmmm e mmm e oman 1
23 92861 "O" RING m=-mmmmmmmemmmme s e m e mmm oo 1
24 92862 Spacer - Brake -=-v--ccccooccommnmomnoann 4

9 Included in Gasket Set 96475A.
§ Included in Gasket Set 96527A.

HYSTER COMPANY
PORTLAND. OREGON



D 4

INTERMEDIATE GEAR GROUP

‘ _
207070

// 50
és FANARIRANY RANAR

8 9 10 1 12

REF, HYSTER QTY
NO. PART NO. DESCRIPTION REQ.
1 45209 Bearing ---c-cmmmm e oL 1
2 92843 Gear - Drum Pinion (18 Teeth)-=---cccumoooo 1
3 12895 Snap Ring =e--ccomccmm e _ooo.- 2
4 92842 Clutch - Dentalec-ccmcm e oo 1
5 (16820 Capscrew - Hardened, 1/2 UNF x l-vvccooo-- 2

(15158 Lockwasher 1/2 ~--ccoeommoooo ... 2
6 92844A Shaft - Intermediate--=-=ccccc e maceanoan 1
7 §9 92847 Gasket - Intermediate Shaft ~=~-cccacceeooa-x 1
8 36150 Snap RiNge----ccocmmm oo e icicimacaas 1
9 43209 Bearing---e-cooo oo eieaaa. 1
10 12918 Snap Ringe---eocom oo oo ooo. 2
11 92841 Gear - Intermediate (48 Teeth)----uecccoooo-o 1
12 44309 Bearingececeomcmmm e oooo. 2

¥ Included in Gasket Set 96475A.
§ Included in Gasket Set 96527A.

HYSTER COMPANY
PORTLAND, OREGON




D5

DRUM SHAFT

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 * # 92848 Gasket - Drum Gear COVET ..iuieeeneeoonns 1
2 150194 011 Seal tuivevneveornnnnsnnesnonnnen A |
3 92833 Drum suiveernesannens . ceee 1
4 92834 Shaft - Drum ...vvvevonn P |
5 78023 Roller Bearing Assembly .......ov0v0n e 2
6 44490 011 Seal it vviriennccnensnanneasnns ees 1
7 92835 SPACEY 4 ivitrttiriatttetersonen B |
8 92840 Gear — Drum (54 Teeth) ....veveveneeesss 1
9 53559 Dowel - Split Taper .iveeeseeececeas ceeee 10
10 92839 Locknut = 5/8 UNF .iveevenvennnns cereeses 10
11 92838 Stud civsreeirriiitnneetsatenanas eeeesas 10
12 59058 Nut - Hex, Special ........... ceeenreine 2
13 93927 Rod = Tie tivviiriivnnnnreesnronnnennanns 1
: 15247 Cotter - 3/16 x 2-1/4 tvviviiinnenennens 2

Add two quarts oil SAE 90 to drum at assembly.

* Included in Gasket Set 96527A.
# Included in Gasket Set 96475A.

HYSTER COMPANY
PORTLAND, OREGON




D6

FERRULE - LOCK GROUP

OVERWINDING UNDERWINDING

REF,. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 Drum Unit
4 92870 Filler - Cable Groovee-eeccecccmamaoacaoaa- 1
5 92871 Ferrule Lock - Overwind ~=-ececccccoonuo. 1
6 92872 Ferrule Lock - Underwind=-=c-cecuceooo oo 1
7 ( 9008 Ferrule 5/8--ccmmmm ... 1

(35506 Ferrule 3/4--mmmeoo ... 1
8 34811 Capscrew 3/8 UNF x lewecccoaooo oo 1

HYSTER COMPANY
PORTLAND, OREGON







SECTION E

BRAKE AND SHIFTER MECHANISM

INDEX

Battery Box Group for 955 Traxcavators,
24 Volt, Serial No. 60A1 and Up
951 Traxcavators S.N. 89A1 and up . .

Battery Box Group for 955 Traxcavators,
24 Volt, Prior to S.N. 45A1-60A1 . e

Brake Mechanism
Handlever Group
Handlever Group

Handlever Group
S.N. 89A1 and

Handlever Group
S.N. 86J1 and

Handlever Group
Prior to S.N.

Handlever Group
S.N. 60Al1 and

Handlever Group
12 Volt, S.N.

@ e e+ & 9 ¢ o o e o e o

for D4 Tractors . . . .
for 941 Traxcavators S.N.

for 951 Traxcavators
UPp v« ¢ ¢ ¢ o o o o« o o &

for 951B Traxcavators
UP ¢ ¢ ¢ o o o ¢ o o o &

for 955 Traxcavators,
45A1-60A1 . . . . . . .

for 955 Traxcavators,
Up . v v v ¢ o v o W

for 955 Traxcavators,
45A1 and Up . . . . . .

Shifter Group-Forward and Reverse . . .

Shifter Group-Free Spool . . . . . . . .

Special Winch Parts for Installation On
- 955 Traxcavators S.N. 60A3626 and Up Only

Ell

ES5
El2
El

El2.1

E9

El2.1

E3

E9

E7

E13
El4

E1l5

HYSTER COMPANY

PORTLAND., OREGON




E1

HANDLEVER GROUP

HYSTER COMPANY

PORTLAND, OREGON



E 2

* HANDLEVER GROUP - No. 96517A

# HANDLEVER GROUP - No. 96555A

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 92916A Handlever - Brake ............ veessenns .1
2 92918 Rod - Pawl (Included with Handlever
929164 ittt veereen e e 1
3 32693 Rod End .......... B P
Included
4 32695 Spring ....... B eeees 3
With
5 32694 Handle ...........00.. cesesseasens . 3
Each
6 37476 Machine Screw-Specialf........ seessans . 6
{ 15052 Nut-Hex, No. 10-24 Handlever ....... 6
7 92920A Handlever ............ N veaees 2
8 92922 Rod - Pawl Included with Handlever
92920A .....vvnn veceane teevesenanns . 2
9 90371 Quadrant - Brake ........000.. ceeenees 1
10 32657 Quadrant - Forward & Reverse ........ . 1
11 92924 SPACET it irrrcnnnnnnss vees cevnes 8
12 929104 Bracket - Handling Gear ...... . 1
37562 Capscrew ~ Hardened 1/2 UNF x 1 1/4 ceee 4
13 15008 Nut - Hex 1/2 UNF ..vvivvnrnnnns P A
15158 Lockwasher 1/2 ........ Cereeceaaees . 4
14 { 92919 Shaft - Handlever ............ Ceeeeeaaa. 1
19909 Roll Pin 1/4 x 1-3/4 ,..... N veese 1
15 92923 Quadrant - Free Spooling ............. o1
14578 Capscrew 3/8 UNF X 7 .vvvvrneennennnn e 2
16 15006 Nut - Hex 3/8 UNF ...vvvuennnna. seerase 2
15156 Lockwasher 3/8 .....cvevun. Ceresnanenn 2
17 153 Pin - Rod End ...v0vvvnns teesseeraanens 6
15224 Cotter 1/8 x 1-1/4 ..evvvun... cternecans 6
18 92925 Rod End (For Forward - Reverse and
Free-Spooling at Handlever End) ..... e 2
19 15026 Nut - Jam, 3/8 UNF ....vvvvnnnnn. R
20 16407 Setscrew - 5/16 UNC x 5/8 .....v.n. ceese 3
21 92886 Rod End (Forward and Reverse) ) At...... 1
22 92925 Rod End (Brake) ....... cevvsespWinch,., 1
23 92909 Rod End (Free-Spooling) ....... End... 1
* 96163 Cable (Forward and Reverse) 60" Long ... 1
24 @ 154985 Cable (Forward and Reverse) 78" Long ... 1
# 96162 Cable (Forward and Reverse) 52" Long ... 1
* 96164 Cable (Brake) 64" Long ..... Cereraneaans 1
25 @ 96600 Cable (Brake) 66" LONE vvvevvnnnnnens A |
# 96178 Cable (Brake) 55" Long ..... veesann S §
* 96162 Cable (Free Spooling) 52" Long ......... 1
26 @ 96598 Cable (Free Spooling) 55" Long ...... ees 1
# 96180 Cable (Free Spooling) 39" Long ......... 1
27 92909 Rod End (Brake) Handlever End .......... 1
28 95905 - Grommet - Small .......... Included...... 6
29 94381 Grommet - Large ....... +..With Cables... 6
30 15934 Lockwasher - 7/8 Shakeproof ...... . .. 6
(3 Included with Cables)
31 15034 Nut - Jam, 7/8 UNF (Included with Cables) 3
* For D4 Tractors S.N. 23A1-24A1-39A1-40A1-78A1 and 22C1

and up.

For D4 Tractors (Seat Tank Type) Prior to S.N. 23Al-
24A1-39A1-40A1.,
For 955 Traxcavator 61H-85J1 and 48H1 and up.

HYSTER COMPANY
PORTLAND. OREGON




E3

HANDLING GEAR AND ATTACHMENT GROUPS
For 955 Traxcavators Prior to S. N. 45A1, 60Al
(6 Volt Shown)

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 90371 Quadrant - Brake---ccccmcemmmmccconennanaan 1
2 32657 Quadrant - Forward & Reverse - ----ccwcevcuwn 1
3 94352 SPACEr =c-c-memecmm e emaaaaean 8
4 93910w Bracket - Handlever =------=c-c-c-on-- ---=1
5 153 Pin - Rod End ==--ce-mecmemmaammamammmmae 3
15224 Cotter = 1/8 x 1al/4 mccccmcm e e 3
6 92925 Rod End (Handlever End) ---c-vcccacmcnanax 2
7 15026 Nut - Jam, 3/8 UNF-cccccommmmccmccaccanas 3
8 96162 Cable - Forward and Reverse - 52" Long - --~-1
9 96178 Cable - Brake - 55" Long--=---=-~==--=-==== 1
10 96180 Cable - Free Spool - 39" Long:----===cmecmeux 1

HYSTER COMPANY
PORTLAND, OREGON



E 4

HANDLING GEAR AND ATTACHMENT GROUPS
For 955 Traxcavators, 6 Volt, Prior to S. N, 45A1, 60A1-No. 961354
For 955 Traxcavators, 24 Volt, Prior to S. N. 45A1, 60A1-No. 96136A

REF HYSTER QTY.
NO PART NO. DESCRIPTION REQ.
11 (----- Use Tractor CapsCrews----c-eooooocooanao-- 1
12 92909 Rod End - Brake (Handlever End) -----cevo-- 1
13 {94353 Shaft - Handlever---eccecccccmcmmccccacnanaa 1
(19909 ROll Pin =---cc e e e e e e e e m 1
14 (16820 Capscrew - Hardened, 1/2 UNF X lecccncan- 2
(15008 Nut - 1/2 UNF emem e ee e e e e e e e e 2
(15158 Lockwasher = 1/2-cccccmmmmm e e e e 2
15 (12337 Capscrew - 3/B UNF X 6 =-cmccccccmecceaaa 2
(15006 Nut = 3/8 UNF =ccocmmmmmmmmomccmmoecmmmmnn 2
(15156 Lockwasher - 3/8 =ccccmcmcm oo aeeee 2
16 92923 Quadrant - Free SpoOl--=---cecccmocmannnn- 1
17 93919A Handlever Assembly - Shifter (Includes
Items 20,21,22, & 23)mcmmmmcm e e e 2
18 92918 Rod - Pawl =cvmmmmmm e e e o 1
19 93920A Handlever Assy. - Brake (Includes Items
18,20,21, & 22)---mcmmcm e e e 1
20 (32694 2 215 oV -y 3
(32695 SPTing mm= === s e e meeooo 3
21 (37476 Capscrew - Special ==---ccoocoommaoaaaoo 5
(15052 Nut = #10 UNC =cccmmm e e e e 6
22 32693 ROA ENd == o= m o mm oo 3
23 92922 Rod - PaWlecommm e e e e cmmme o 2
24 (93939 Plate---cmmooo oo e —a 1
25 (15508 Capscrew - 3/B UNF x Fococamoccmaanananan 1
(15006 Nut= 3/8 UNF---vocmmm e c e mmme e 1
(15156 Lockwasher - 3/8cccccccm e ema 1
(15514 Capscrew - 1 /2 UNF x 1-1/4 c-ccmmccmcnnann- 5
(15008 NUt = 1/2 UNF = ccmmmmmcmmmmmmcmecmeme e 5
(15158 Lockwasher = 1/2 mccmcmcmc e eee e 5
30 * (93942 Cable - Battery ~=----mcoccm oo me o ceam o 1
31 * 94351 Grommet - RUbber =---ceccocmcmccmcccacano- 1
32 * 93937 Box - Battery ----ccccmccmmc e 1
33 (15034 Nut - Jam, 7/8 UNF (Included with Cables)---6
(15934 Lockwasher - 7/8 Shakeproof---------uc-con-- 6
(Three Included with Cables)
34 95905 Grommet - Small ) Included ====-ecmcouun- %
35 94381 Grommet - Large ) With Cables-=n-oucce-- 6
36 16830 Capscrew - 1/2 UNC x 1-1/4cccccoacaaao. 1
(Use Tractor Nut and Lockwasher)
37 16821 Capscrew - 1/2 UNF x 2-1/4 cccccccccanoo . 2
.38 94733W Bracket === -coemme e 1
39 (16820 Capscrew - 1/2 UNF X lovcoccmmmccacacnaaa. 2
(15008 Nut = 1/2 UNFocomm e e i cee e e n 2
{15158 Lockwasher = 1/2 ccccmmmmc cc e e e 2
40 94349W Cover - Brake Adjustment-------ococuooonox 1
41 15178 WasSher=--cemooom oo 2
42 (37562 Capscrew - 1/2 UNF x 1-1/4ccccccammaaun. 1
(15158 Lockwasher = 1/2ecccm o m e e e e e = 1
{15008 Nut = 1/2 UNF--cmcmc e e i ceeas 1
+96226A Battery Box ) S€e€ mmmmemm e e 1
+95573 Cable - Battery) Page c------cccmmommmoanan 1
+95574 Cable - Battery) E 5 em--cmecmcmcm e 1

*Included in group no. 96135A only
+Included in group no. 96136A only

HYSTER COMPANY
PORTLAND, OREGON




ES

BATTERY BOX AND MOUNTING GROUP
For No. 955 Traxcavators, 24 Volt, Prior To S.N. 45A1-60A1

)

50

59 e e

HYSTER COMPANY
PORTLAND. OREGON




E6

BATTERY BOX AND MOUNTING GROUP
For No. 955 Traxcavators, 24 Volt, Prior To S.N. 45A1-60A1
(Included In Group No. 96136A, Page E4)

REF. HYSTER QTY,
NO. PART NO. DESCRIPTION REQ.
1 (15648 Capscrew - 1 /2 UNF X 7/8cccccccmmacona . 1
(15158 Lockwasher - 1/2ccmcmcmc e oo oo 1
2 (37562 Capscrew - Hardened 1/2 UNF x 1-1/4----.. 1
(15158 Lockwasher - 1/2-ccmmmm oo m e oo 1
3 (15516 Capscrew - 1/2 UNF X 2c----coocmmmacoaoo2 1
(15008 Nut - 1/2 UNF e mm e e e e e e e e e i e e 1
(15158 Lockwasher - 1/2 —ccomcmam oo 1
4 (15511 Capscrew - 1 /2 UNF x loccmmmomm oo 3
(15008 Nut = 1/2 UNF oo m e e e e e e i ee e ee o 3
(15158 Lockwasher - 1/2 «-mcmmmmcc e e e eeee e 3
5 94732 O < 0 1
6 95567 Cable - Battery-------c-meommomo oo 1
7 94724 Grommet === o cc oo e oaooo 2
8 94711 W Cover = TOpP==s-commmcmm e e mmee o cceoooao 1
9 2009B CatCh mccom o m e e e e e 2
10 (16708 Machine Screw - No. 10 UNF x 1/2-=-=--c--- 4
(15152 Lockwasher - 3/16 -cceeoo .. 4
(15002 Nut = No. 10 UNF oo oo oo e e 4
11 * 94691 W o 1
12 *#(94709A Fasterner Assembly - Cowl-ecomomaooo____ 2
13 *(94704W Cover - Side--cccmomm oo iaoo-- 1
%(17115 Rivet - 1/8 % 1/4 coomcmomooooooo oo 4
14 94714A Carriage Assembly (Includes Item 15) -_____._ 1
15 (94723 Roller =-me-cc oo eeceaaa 4
(58951 Snap Ring - Extemale=ecceommocoaaoo oo 4
16 #(95547 o G 2
*(15135 Washer = 1/2 cccemm oo aaoa- 2
*{(94708 SPaCETr mmm e e e o_ooo_- 2
17 * 12986 Ring - Retainer-ce-emcom oo oo cccccmic e 2
18 95572A Box & Side Cover Assembly - wceooo_ .. ___ 1
19 (15574 Capscrew - 1 /2 UNF x 1-3/4 cccecmcocemao. 4
(15008 Nut = 1/2 UNFemoom o e e e e - 4
(15158 Lockwasher - 1/2-ccmaomomm oo . 4
20 94728 W Bracket =---c-mmmm oo ooo.. R 1
21 15135 Washer, 1/2 coccmmmmm i 6
22 94731 BAT =-cmmmmm oo 1
23 (95574 Cable - Battery (+) =-----c-coommoonoonaam- ]
24 (95573 Cable - Battery (=) ==----- SRRt 1
25 eae-a Cable Ass'y. (Furnished with Tractor)------ 2

*Included in Box & Side Cover Assembly No. 95572A

HYSTER COMPANY
PORTLAND. OREGON




E7

HANDLING GEAR AND ATTACHMENT GROUP
For 955 Traxcavator, 12 Volt, S.N. 45A1 And Up

Ref. Hyster Qty.
No. Part No. Description Req.
1 93920A Handlever Assembly --=--------~cccmooooooo 1
2 92918 Rod - Pawl (Included with 93920A}---------- 1
3 93919A Handlever Assembly ~-c--momcomoa oo 1
4 92922 Rod - Pawl (Included with 93919A) = e~ 1
5 90371 Quadrant - Brake-------cc-oomomomaoaaaas 1
6 32657 Quadrant - Forward and Reverse ---------- 1
7 93910W Bracket - Handlever -e--c-cccmeccccomccaa-n 1
8 (16820 Capscrew = 1 /2 UNF x 1 c-ccocmomooaaon 2
(15008 Nut - 1/2 UNFre oo m e e e i i em i 2
(15158 Lockwasher - 1/2 =-ccmcmmmae e iee o 2
9 92909 Rod End - Brake ~= --=cccmmommom e e meemn 1
10 (15034 Nut - 7/8 UNF (Included with Cables)--~-~---- 6
(15934 Lockwasher - 7/8-(3 Included with Cables)---46
11 96598 Cable - Push Pull (55"Long) ----- -------- 1
12 96178 Cable - Push Pull (55" Long) ---------=--«- 1
13 96729 Cable - Push Pull (42" Long) -=--=-------=-- 1
14 94352 SPaCET === == == c e e e mmm e e oo e 8
15 93923 Quadrant - Free Spool-------coooooooaooo 1
16 (37562 Capscrewsw 1/2 UNF x 1-1/4-cc-cocoooaaon. 2
(15008 Nut - 1/2 UNF mccmmmmmmmm e em e cmee oo 2
(15158 ’ Lockwasher - 1/2 =e-coommm oo oo 2
17 (96726 Stud - Taperlock =-----cemccooaooaanna. 2
(15014 Nut - 7/8 UNF cccccimmme e e e e e e e 2
(15934 Lockwasher = 7/8 w-cmcmom o e e e e e 2
18 (-~--- Stud - Tractor Drawbar -------mccemconaano 2
(15014 Nut - 7/8 UNFeccmmmmmm s m e eemee mmeem e e 2
(15934 Lockwasher - 7/8 ==---= c oo mm oo e e e 2
19 (----- Stud - Tractor Drawbar -----c-coeacoonooax 2
(15014 Nut - 7/8 UNFo oo s m e e e i e mmmme e e 2
(15164 Lockwasher - 7/8 cec-ccmomon momcemm e omn 2
20 96218 Cable - Battery , Positive----------2------o 1
21 96767 Cable - Battery , Negative --------- oo 1

HYSTER COMPANY
PORTLAND, OREGON




ES

HANDLING GEAR AND ATTACHMENT GROUP - NO. 96224A
For 955 Traxcavator, !2 Volt, S.N. 45Al1 and Up

Ref. Hyster Qty.
No. Part No. Description Req.
22 * 32694 Handle ===+ -cccicammm e e cecceccccccccan 3
23 * (37476 Screw - Special -e-c--iemeoioeio oo 6
« (15052 NUt = 1024 cmemmmmmm o mmmemn emeaeeaee e 6

24 * 32695 SPriff ==---e-mmccemce eeeecieccemeaeaaeae 3
25 * 32693 ROA ENd <=« =commcmomommmemeamaeammneae -3
26 (18553 Capscrew ~ 3/8 UNF X 6 -cc-c- cccceacmce mcomenn 2
(15006 Nut - 3/B UNF =c-cmmccencecacncrencccncannannns 2

(15156 Lockwasher - 3/8 cc-ccmmcccmmecnac i iaecceancna. 2

27 {94353 Shaft - Handlever ----------.- e eeeceeeaccecaeana 1
(19909 RO Pif ccccemcmacsce e ccccacc e cacmeccancaaea 1

28 { 153 Pin - ROAEnd ~c---cvccmicccnccaccccnancnoan- 3
{15224 Cotter - 1/8 x 1-1/4 c cecmm e imeecaan 3

29 92925 Rod End-cec-vmemmccmccccaic cciccccmcccnaaan 2
30 15026 Nut - Jam, 3/8 UNF----cccoommmmcmcmoncnccacaax 3
31 96628A Box Assembly - Modified------=cc=cccccmnacconn 1
32 96730 Grommet (Caterpillar No, 8B6678)---vvcccoconannn 1
33 (16748 Capscrew - 1/2 UNF x 2-3/4 -ac ccimcmncacaann 2
(15158 Lotkwasher - 1/2 cmececcccmcrcacaacacacnaacannn 2

34 96222 Spacer - LH, 1-1/2" Long -=-=--sc--memmnaeana- 1
35 96159 Gasket - L. H., Mounting------~c-nac-moemcueccans 1
36 95905 Grommet - Small) --dncluded----cemveemmccamonns 6
37 94181 Grommet - Large) --With Cables ----=ccunuuun == 6
38 96091 Plate - Rear CroBs ~---c-c-ccccmaruommnananmnnnn 1
39 (16634 Capscrew - 3/B UNF X ] cecmercmceccccncanccnnnn 3
{15006 Nut - 3/BUNF =--c-ecicmcmmcicecccaammmme .3

(15156 Lockwasher = 3/8 wvc-vcmcmcaoao i 3

40 (16811 Capscrew - 3/8 UNF X 3/4 =--vveeomomaocaacaonn 4
{15006 Nut - 3/8 UNFoooemccm e i i i e i i ceemeeeenee e 4

(15156 Lockwasher - 3/8-=--uu coeeoiiis coiiaaaaa 4

41 96221 Spacer - R.H., 1-7/16" Long-«-----vococaacaun- 1
42 96160 Gasket - R.H., Mounting -----=---- «-cecucacoon 1

* Included With Handlevers

HYSTER COMPANY
PORTLAND, OREGON




E9

Handling Gear and Attachment Group
For 955 Traxcavators Serial No. 60A1 and up
951 Traxcavators Serial No. 89Al and up

3
< L
]
35
4
5
6 ©

1314 15 16 17 18 19

22 — 7 |
23— L — | .
= W o
25 e ! : oy
N | i
26 f_“(“"“"""“_j,y f IT{
27 VA N 33
28’ - | ] H
" M
20 (/L )TN 1 34
< Oy X U
30 3 S0 F] 4T3
T T W A T — “i
boso=F o ] !
[ ! ot 1 ’ '
! | . . W !
I’ | M ,
S S L

HYSTER COMPANY
PORTLAND, OREGON




E10

HANDLING GEAR AND ATTACHMENT GROUP

REF. HYSTER qQrY.
NO. PART NO. DESCRIPTION REQ.
1 30371 Quadrant = Brake ..vevveeieneenorenennns 1
2 32657 Quadrant - Forward-Reverse ............. 1
3 92909 Rod End - Brake svvievevrvevonnoernnens. 1
@ 96600 Cable - Push Pull, Forward-Reverse ..... I
4 + 147329 Cable - Push Pull, Forward-Reverse ..... 1
¢ 96598 Cable - Push Pull, Forward-Reverse ..... 1
@ 96599 Cable = Push Pull, Brake ...veeeceoeevce 1
5 + 147328 Cable - Push Pull, Brake ......ooe00000.. 1
¢ 88577 Cable -~ Push Pull, Brake ....eoeeevesono. 1
@ 96598 Cable - Push Pull, Free Spool .......... 1
6 + 147327 Cable - Push Pull, Free Spool .......... 1
¢ 96729 Cable - Push Pull, Free Spool .......... 1
7 @ 96126 Spacer -~ UPPer ...vieecvecosnsencrncsnees 2
@ 96127 Spacer - Lower, L.H: vieveveevrnrnnsaees 1
8 @ 96128 Spacer ~ Lower, R.H. .tovvevennnnonannsss 1
¢ 96159 Gasket = LiH. tuieveerencsooennannenones 1
¢ 96160 Gasket = R\H. .ivvevconvessnennensnnnese 1
10 94352 SPACEr ..iiiaircercnttttttttcetirennnes B
11 92923 Quadrant - Free SPool .iuieeveveensneess. 1
18553 Capscrew = 3/8 UNF X 6 ..vvevunenroneess 2
12 15006 Nut - Hex, 3/B UNF .t.ivivennnnrnnnnnenens 2
15156 Lockwasher = 3/8 ...uiiivivennnnnennnnnns 2
13 96607A Handlever Assembly - Brake ............. 1
14 92918 Rod - Pawl (Included with Item 13) s...0 2
15 96608A Handlever = Clutch u.i.eveuvennrenenness, 2
16 92922 Rod - Pawl (Included with Item 15) ...,.. 2
17 * 32693 Rod End cuiviernvninnernenesnnnesonneees 3
18 * 32694 Handle ..vuveuiniecnnienennneesnnnnnnnnees 3
* 32695 SPTING civvnncnnronssonneennnennnsoneens 3
19 * 37476 Screw - Speclal ...iiiiiiiniininiinnin.. 6
* 15052 Nut = 10-24 .. iininnrieiennnonnnnnensas 6
96733 Plate = T1e sivuievveecennosennvensneenas 1
20 133248 Plate - Tie (For Traxcavators S.N.
60A7437 and up only) .tevvunivrnnivenee. 1
16811 Capscrew - 3/8 UNF x 3/4 .vivvvviinnnnn. &
21 15006 Nut = 3/B UNF .iuiivevennnrennnnononeens &
15156 Lockwasher = 3/8 ..vevecevrernconcenene. &
22 96601W Bracket - Handlever ....evveeevennenness 1
23 94353 Shaft - Handlever .....v.eveenenvnnseee. 1
19909 ROLL PAD tivvevennnnnonocnernnnnconnness 1
24 153 Pin - Rod End tiviucevencrnnenoncneneees 3
15224 Cotter = 1/8 x 1-1/4 vvvvverennivnneene. 3
25 92925 ROd ENQ tivinevivnononnonncrncnonnnnsons 2
26 15026 Nut = Jam, 3/8 UNF ..vverennnvnnnnnnnene 3
27 # 95905 Grommet - SmAll sevvevevecrenneeenansnes 6
28 # 94381 Grommet ~ LBTEE cuvveveveenesncenroncees 6
# 15034 Nut = Jam, 7/8 UNF t.vvvvrnnrnnnncenenes 6
29 # 15934 Lockwasher - 7/8 Shakeproof (Three
included with Cables) ....vevvvvneeeeee 6
37562 Capscrew - 1/2 UNF x 1-1/4 .vuivivrnvene, 1
30 15008 Nut - 1/2 UNF L R |
15128 Lockwasher = 1/2 tiiivevivnnnnnnonenane, 1
31 16805 Capscrew = 3/8 UNC X 1 .vvvvunnnonenenns 2
15156 Lockwasher = 3/8 ...uiviivivnnnennnenenes 2
32 96620 Angle — T1€ tovvvvrnoenvnenoeersnenannes 1
33 @ 96618 Plate - COVer tvvvrnecvnonnnnsennnnnneee 1
¢ 88558 Plate = COVEr vvuveiorereoneennnnsnaees 1
16634 Capscrew = 3/8 UNF X 1 covenrvnnvnnennees 2
34 15006 Nut = 3/B UNF ..iiveernnnnnnnnnnnennene, 2
15156 Lockwasher = 3/B ..uiiveeernnnnnnnennnes 2
16820 Capscrew = 1/2 UNF X 1 tuvevennnnneneess 3
35 15008 Nut = 1/2 UNF oivieiinnnernnnennnnsonees 3
15158 Lockwasher = 1/2 ...vvveiinennnnennnnness 3
* Included with each handlever.
# Included with each push-pull cable,
@ Used on Traxcavators.S.N. 60Al to 60A3625 Incl.
¢ Used on Traxcavators S.N. 60A3626 and Up, 89A1 and up.
+ Used on Traxcavators S.N. 89A1 and up.

HYSTER COMPANY
PORTLAND. OREGON




Ell

BATTERY BOX GROUP - NO. 96629A
For No. 955 Traxcavators, 24 Volt, Serial No. 60Al And Up

to 60A7436 Inclusive

foug@pue! .
A8 N\
\\\\
AR na
\\\:::t_:') B
JJ\‘* 7J
i
4 5
REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96654A Battery Box Assembly =--cccamoamoaanaonn 1
2 % 96641W Box - Battery------o-crcccamaai e e 1
3 * 094711W Cover - TOp-----=cmcccccccm e ccecc e e 1
4 *  2009B Latch - =--e=s-memsmmmmmmmeoeeeoeoas 2
* 16708 Machine Screw—No. 10 UNF x 1/2 c e c e e e oo 4
5 % 15152 Lockwasher - 3/16 c-cmmmmmmm e 4
+ 15002 NUt #10 NF = cc oo oo mmmccmcmme e aa 4
6 96652 Plate (Front)-e-eemmocmmcm e e m e e e e oo 1
7 96653 Plate (Rear)------mmcmmmmgomeceee e - 4
8 16823 Capscrew - 5/8 UNF x 1- 1/2 --------------- 7
15160 Lockwasher - 5/8-c-cccmmmmmce e e iceeaae o 7
9 39391-S2 Plate - Standard Blank =----------cooonnn 2
10 96656 Cable - Battery - - ---=-=ce-mmeommmmommenmn 1
11 96730 GromiImet --ccccccmccoacaea e e eaeeemn 2

x Part of Battery Box Assembly No. 96654A

HYSTER COMPANY
PORTLAND, OREGON




Ell.1

Battery Box Group
For 955 Traxcavators, 24 volt, Serial No, 60A7437 and up
951 Traxcavators Serial No. 8941 and up

- .- i
oAl o

Ve NN )
\L“*‘—:—\;‘\Hl B e L

b ) 4
3——-—-—-—\‘5:}5«,\3\\:‘_3}._ & - ..
R S e

!
|
[
e

|

|

|

!:
Bl

PR ——
d

1
K
I
'
<

N

| v
I -
'

L

Ref, Hyster Qty.
No, Part No. Name of Part Req.
1 *« 133241 Battery Box Assembly (*Cat”™ No, 5K3922). . 1|
2 133246 Cable - Battery- . . - - . - . - . - 1
3 96730 Grommet (“Cat™ No, 8B6678) . . - 2
4 133242 Bracket - Battery . . . . . . . - 1
5 16830 Capscrew - 1/2 UNC x 1-1/4 . . - 10

15158 Lockwasher - 1/2. - - - - - . . - - 10
15058 Nut - 1/2UNC . . . - - . . o . - - 10
6 39569-55 Plate . - - . . - . - . . _ - - - - 1

* Battery Box consists of the following “Caterpillar® Parts:
1-187849 Box Assembly 1~ 187850 Mat
1 - 158230 Hold Down Assy, 2-2516386 Bolt
4 - 9H8524 Nut 4-4B4278 Washer
1 - 1B9920 Spring 1-T43] Washer
1- 1H7366 Rod 1-134384 Pin
1-3B4615 Cotter 1 - 1H7365 Handle
1-2B2938 Pin 1 - 3B4617 Cotter
1-2B4823 Washer 1-9M737 Cover Assy,
1-9M9015 Clamp 1-S509 Bolt
1 -3B4506 Lockwasher

HYSTER COMPANY
PORTLAND, OREGON



Ell.2

Handling Group and Attachment Group
For No, 933F Traxcavators '
(Side and Plan Views)

Zo e
! s s
15— |p__ __g’j:)}\\\_f

T =T

HYSTER COMPANY
PORTLAND. OREGON



Ell3
Handling Gear and Attachment Group
For No, 933F Traxcavators
"""" I (Side and Plan Views)

Ref, Hyster Qty.
No. Part No, Name of Part Req.
1 32657 Quadrant - Forward-Reverse - - - - - - -1
2 90371 Quadrant - Brake - - - -« - -« - -« - . . - -1
3 92923 Quadrant - Free Spool - - = - - - - - - - 1
4 37562 Capscrew - /2 UNF x 1-1/4 - - - - - - - 1

{ 15008 Nut - 1/2 UNF - - - - . - e e e = = - - - 1
[ 15158 Lockwasher - 1/2 - - - - - « -« - - - - - 1
5 S 18553 Capscrew - 3/8 UNF x 6 - - = -« - « - o - 2
15006 Nut = 3/8 UNF - - = ¢ & o o o e « « - - - 2
Z 15156 Lockwasher = 3/8 =« -« - - - a4 « « - - - - 2
94352 Spacer- - - - = - - - - . - - 8
6 16820 Capscrew = 1/2UNF x 1 - - - - - - - - -3
15008 Nut = 1/2 UNF = = = = = o = o = o = - - - 3
15158 Lockwasher - 1/2 =« = o « o o o o =« =« = - 3
7 96601 W Bracket - Handlever - - - - - - - - - - - 1
8 92909 Rod End - Brake - = = =« =« o o o « . . - - 1
9 96162 Cable - Push-Pull, Forward-Reverse (52"long) 1
10 96178 Cable - Push-Pull, Brake (55" long) - - - - 1
11 96180 Cable - Push-Pull, Free Spool (39" long) - - 1
12 {12447 Capscrew = 5/8 UNF x 1= - =« - =« « - - - - 8
15160 Lockwasher - 5/8 = = - - o o o « =« o o = 8
13 128589 Gasket = = = = - - - - - . e e e e - 1
14 128581 Adapter - - - - 4 @ 4 4 4 @ 4 - 4 - . - - 1
15 —ee-- Studs and Capscrews - “Caterpillar”™ parts - -
16 + 96766 Cable - Battery - - - = - - = - - - - - - 1
17 * 96T765A Battery Box Assembly - - - - - - - - - -1
18 * 96730 Grommet (“Caterpillar™ No, 8B6678) - - - - 1
19 129484 Bracket - = = 2o o 4 & 4 4 4 4 4 e o o - 2
20 ;129482 “U” Bolte = = = & & = 0 o 2@ ¢ o o = = - - 2
15012 Nut - 3/4 UNF = = = = o ¢ o = = = w - - - 4
) 15162 Lockwasher - 3/4 « = = o = = = = = - - - 4
21 129477 Shim - 20 Gauge = = = = = = « - - - - - - 2
129478 Shim - 16 Gauge - = = = =« = = = =« - - - - 6
129479 Shim - 12 Gauge = = = = = = = = = = = - - 2
22 12482 Capscrew - 3/4 UNF x 2-1/4 - - = =« = - - 4
{ 15012 Nut - 3/4 UNF - - - - . - . e e e - - - 4
15162 Lockwasher = 3/4 - = o = o = o = = - - 4

* For 12-Volt, Gas Start only

HYSTER COMPANY
PORTLAND, OREGON



Ell.4

Handling Gear and Attachment Group
For 933F Traxcavators
(Rear Views)

o c 1§71
=~
i ul S
©© CIOM |
o © o—ﬁE 19
e Ve Y
O ~—20

HYSTER COMPANY
PORTLAND. OREGON




E11.5

Handling Gear and Attachment Group
For 933F Traxcavators

(Rear Views)

Ref, Hyster Qty,
No. Part No, Name of Part Req.
1 96607A Handlever - Brake « = = = - - « - - - - - 1
2 92922 Rod - Pawl (Included with item 3) - - - - - 2
3 96608A Handlever - Clutch- = = = = = =« = = = = = 2
4 tJ 32694 Handle- - - - = o - =« = = =« o &4 o 4 &« - - 3

T 1 32695 Spring - = = = = = = = = = - 4 - 4 - 2 - 4 3

5 t 5 37476 Screw - Special - - - - = - - - - - - - - 6
T 1 15052 Nut - 10-24 =« = = = = = = o = = = = = = - 6

6 + 15934 Lockwasher - 7/8 Special = - - - « « =« - - 6
X{ 15034 Nut = 7/8 UNF = = = = o = o o o o o o« = = 6

7 92925 Rod End - - = = = = = = = o o = o = = - . 3
8 92918 Rod - Pawl (Included with item 1) = = - - - 1
9 94353 Shaft - Handlever - - « - - -« - - -« - « - 1
19909 Roll Pin = = = = = = o o« = = o o o o = « = 1

10 153 Pin - Rod End - - - = - - - -« - o &« - o . 3
15224 Cotter = 1/8 x1=1/4 = = == - . e e - - 3

11 92925 Rod End - - - - - - - .- e e e e e = == 2
12 15026 Nut - Jam, 3/8 UNF =« « - - o =« o o o - . 3
13 X 95905 Grommet - Small- = = = = o o = = = = = = 6
14 x 94381 Grommet - lLarge - - - = = - = - o - - - 6
15 * 96765A Battery Box Assembly - - - - - - - - - - 1
16 128583 Plate - Cross = = = = = o o e o o o o = = 1
17 37562 Capscrew - /2 UNF x 1-1/4 « = = =« = - - 4
15158 ILockwasher - 1/2 =« = = o o & 2 o o = = = 4

15008 Nut = 1/2 UNF = = o 2 2 a0 a4 o o o = = = - 4

18 16810 Capscrew - 7//8 UNF x 2-1/2 = = = = =« = = 2
136408 Lockwasher - 7/8 Shakeproof - - - = - - = 2

15014 Nut - 7/8 UNF - = o o o o o o = o o = = = 2

19 {128599 Stud= = = = = 2 4 2 4 o 2 e e e .- - - - 2
136408 lockwasher - 7/8 Shakeproof - - - - - - - 2

15014 Nut - 7/8 UNF - & = o o ¢ o o o 2 = « = = 2

20 16810 Capscrew - 7/8 UNF x 2-1/2 =~ = = « « - - 4
15164 lockwasher - 7/8 =« = « - - - - e - - = - 4

15014 Nut - 7/8 UNF v =« = o o o 2 o o o o = = = 4

* For 12-Volt, Gas Start only

X Included with Push- Pull cables

+ Three Included with Push - Pull cables
t Included with Handlevers

HYSTER COMPANY
PORTLAND, OREGON




Ell.6

Battery Box and Mounting Parts
For 933F Traxcavator with 24 Volt Electrical System

HYSTER COMPANY
PORTLAND. OREGON



E11.7

Battery Box and Mounting Parts

For 933F Traxcavator with 24-Volt Electrical System

PLAN YIEW
BATTERY ARRANGEMENT AND HOOK—UP

Ref, Hyster Qty.
No. Part No. Name of Part Regq.
1 131124 Support and Cover Assembly - - - - - - - 1
2 37562 Capscrew - 1/2 UNF x 1-1/2 - - = = = - - 6
3 131130 Plate - Fender Extension - - - - - - - - - 1
4 ‘ 16397 Capscrew - 1/2 UNF x 1-3/4 - - - - - - - 2
15008 Nut = 1/2 UNF = ¢ = o 2 2 4 o o = o = = = 2
1 15158 Lockwasher - 1/2' =« = =« = o w o = o = - = 2
5 131132 Plate -~ = -« « = e e e e e e e e . . e - - 1
6 131133 Bar « = = = o & o o 4 4 o e o o - - = - - 1
7 131134 Tie - Support =« = = = = = = = = - - - - - 1
8 { 16820 Capscrew - 1/2 UNF x 1 - - -« - - - - - - 4
15927 Lockwasher - 1/2 Shakeproof - - - - - - - 4
9 131175 Battery Box Assembly - - « - - -« - - - -1
10 131131 Plate - Gusset = = = =« =« = = o =« = = = = - 1
11 96219 Cable - Battery (132" long) - - = - -« - - -1
12 96220 Cable - Battery (147" long) - - - - - - - - 1
13 95567 Cable - Battery (31-1/2" long) - - - - - - 1
14 16808 Capscrew - 1/2 UNF x2 - = « « - - - - - 2
{ 15008 Nut = 1/2 UNF w = o o 2 v o = o = o = = - 2
15158 Lockwasher - 1/2 « = = « = o o & - - - - 2
15 12479 Capscrew - 5/8 UNF x 1-3/4 -« =« = - - - - 3
{ 15160 Lockwasher - 5/8- - - - - - - - - - - - - 3
16 94724 Grommet = = = = = @ = o = w = = o - - - 2
17 eeean Cable - Battery (“Caterpillar™ No. 5H3627) - 2

HYSTER COMPANY
PORTLAND, OREGON




E11.8

Battery Box Assembly - 131176
For 933F Traxcavator with 24-Volt Electrical System

gl

(6)]

!
1

i
)
PEIIssedosdgos

«

@

Ne]

filil LI
O

N

X
~N

Ref, Hyster Qty.
No. Part No. Name of Part Regq.
1 9471 1W Cover - - =« = -« - - o o 0 4 2 a2 a4 o- 2
2 20098 Catch =~ = = = = - - - o o - o o o o o o . 2
3 16708 Machine Screw =10 UNF x 1/2 - = - - - - - 4
¢ 15152 Lockwasher - 3/16 - - - -« - - - . - . - . 4
’ 15002 Nut - #10 UNF - - - - - - _ - . - . . - _ 1
4 95572A Box Assembly (Includes items 5, 6, 7, 8) - - |
5 947094 Fastener Assembly—Cowl - - - - - . . ... _ .. 2
5 18101 Spring - - - - ..o oL 2
17115 Rivet—1/8 x 1/4 - - - - - - - - - _ . _ .. _ ... 4
6 Q4704 W Cover - Side - = - = - - - - - - . - - _ .
7 j 93710 Stud- - - - - - - o L o o o o o o o o - 2
L 15103 Pin = = = = = = o o o o o o o .2 2 2 o
8 s95547 Pin - -« - o o o o o o o o o2 o222 2
/94708 Spacer - - - - - - - - o o o - o - o . . 2
)15135 Washer - 1/2 - - - - - - - o . . . _ .
L 12936 Snap Ring - - - - - - - - _ - - . . _ - . O
9 Q4714A Carriage Assembly (Includes item 10) - - - |
10 194723 Roller- - - - - - - - - o - _ - . - . - . 1
| 58951 Snap Ring - - - - - - - - - - - . . _ _ . 4
1l 5131177 Stud T T T U
15134 Washer - 3/8 - - « - - - - - o - - . . - &
19148 Ving Nut - 3/5 UNC - - - - - - . - _ . . §
12 G4724 Grommet - - - - - - - _ _ - - . _ - _ . 2

HYSTER COMPANY
PORTLAND. OREGON




El2

BRAKE MECHANISM

- ““v‘;. £ ‘T‘“‘"\.’Q'{i

[ £ UG ¥ & Sree S

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96143A Crank Assembly (Includes Bushing) --------- 1
{ 94024 Bushing c---ccmomcmccmc e i cimecc s 2
2 153 Pin - Rod End ) Two included with----3
{ 15224 Cotter - 1/8 x 1-1/4 ) Turn Buckle 93875A---3
3 92925 Rod End-eecmcccceccc e e e e cccaaeme e 1
{ 15026 Nut - Jam, 3/8 UNFe--ccccccaaccccmnmanaan 1
4 92879 Shafte=----m=mmoocccoomcmam—cmm—cmmm e 2
5 93875A Turnbuckle Assembly =-~-«<ecececuao__ 1
6 * 93876 Rod End (R.H. Thread)---------c-ce-=e=ax- 1
7 * 15028 Nut - Jam, 1/2 UNF--cccccmcm e acaacaaas 1
8 * 92885 Rod End (L. H. Thread)-~-~«v-cceceaaccaaaao 1
9 94641A Crank Assembly (Includes Bushing) --------- 1
{ 92707 Bushinge--ccccmmm e c i c e a i ccea ot 1
10 92880 Shaft=e-m-eeeomecccmeccmeemecmmemm—eanan 1
{ 15229 Cotter - 1/8 x 2-1/2 cccccmcmmcaam i aaacaaas 1
11 92877 Shaft - Brake Band Anchor-~----ceceaooooo 1
12 { 92874A Brake Band Assembly (Includes Lining)------ b
93673A Lining Set (Drill at Assembly)----~-vcceecoo- 1

* Included in Turnbuckle Assembly

HYSTER COMPANY
PORTLAND. OREGON




El2.1

5

4]

HANDLING GEAR AND ATTACHMENT GROUP
For 951B Traxcavators Serial No. 86J1 and Up.

. 941 Traxcavators Serial No.

—T0Ow ® =~

80H1 and Up.

23

24

25

26
27

HYSTER COMPANY

PORTLAND. OREGON




El12.2

HANDLING GEAR AND ATTACHMENT GROUP
For 951B Traxcavators Serial No. 86J1 and up and

941 Traxcavators Serial No. 80H1 and up.

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 { 16829  Capscrew-1/2 UNC X 1 vevevevennneeeeese. 4
15158 Lockwasher—=1/2 ....ivveevrennssceneanees &
2 92925 Rod End .ecevennnn Cirrsesseesneeees 2
3 18585 Capscrew-1/2 UNC x 3/6 Y
15158 Lockwasher-1/2 ....veveeereeenceceoseens 6
4 153 Pin-Rod End ....ccevevvvvneeonennannanes 2
15223 Cotter-1/8 x 1 ........ Cerietiaereneenes 2
5 174028 Bracket ..ceeeceeeesrccestocosococasss A |
6 90371 Ratchet .......0 Ceeesertececeenenan R |
7 174047 Pin-Lever ... veeseeeeesccnsnonnnes ceee 1
8 19880 Roll Pin—3/16x2 et eeereeeeens R |
9 15223 Cotter-1/8 x 1 ..... Cesceseancae cecessee 3
10 174037 Pin-Rod End ...cvvnns cetceteaone ceeeee 1
11 92909 Rod End ......... S |
12 15006 Nut=3/8 UNF .veiinrnnrnnnnenns teteenines B
13 16259 Set Screw-5/16 UNC X 5/8 vvevevenensnees 1
15001 Nut-5/16 UNC ..vvvnrennnns B |
14 16220 Set Screw-5/16 UNC X 3/4 vevvvenrenneeas 2
15001 Nut-5/16 UNC ..ivvvvrerennnnnnesonennnnes 2
15 174039 Cable-Push-Pull, 1" Travel ...veeeeseeeee 2
16 174038 Cable-Push-Pull, 2" Travel ...eevevevass 1
17 58928 Sna8p RINE ¢eevnvnnreriocernnesonnencnnas 2
18 59362 Washer ..veeeeenennnnen teesseseseeces s . 2
19 { 16598 Capscrew-3/8 UNC x 7/8 et ieneneaas A
15156 Lockwasher-3/8 ......... ceetenanan A
20 92923 Quadrant-Free Spool ......eveevseseneees 1
21 16376 Capscrew-3/8 UNC X 2 vvvveenenonns cecnaes 2
22 11412 Spacer ..icieeceincnas Ceesranae ceseasaas . 4
174031 Handlever-Free Spool .....vvveeenenenees 1
23 * 175182 Rod ....... Ceeceecanens Ceeeeaae . |
* 79417 Spring ... iiiiiiiennn, cheeean cecesanas .1
* 79418 Push Button ...... G eteste e taeoans P |
174032 Handlever-Brake Gt nerrre s eaesens .1
24 * 175716 Rod ........ Ceeeens Ceeese Ceereeeanaen P |
* 79417 =B o - 1
* 76418 Push Button .ec.vevenvnn. s eesesenteno s 1
174030 Handlever-Forward-Reverse .........c.... 1
25 * 175182 RO ottt iiiitititeneennneeneesoeennnnnnns 1
* 79417 Spring ..... 00000 ettt e eneeaans 1
* 79418 Push Button ....... e et eaes et eeaenaa 1
26 15056 Nut-3/8 UNC .vivvnnnnn. et eetussss s e s acnsa 2
15156 Lockwasher-3/8 ..i.viiririiineeeeenennnnss 2
27 32657 Quadrant-Forward~Reverse ............... 1
28 174029 Bracket—SUPPOrLt tuiiiirnerirennennnnnnns 1
* Included with each handlever.

HYSTER COMPANY
PORTLAND. OREGON




E 13

SHIFTER GROUP - FORWARD AND REVERSE
2l 3 ' |

|
|
|

\

A /)
=t 7072,
%

AN
i

REF. HYSTER

QTY. REF. HYSTER QTY.
NO, PART NO. DESCRIPTION REQ. NO. PART NO. DESCRIPTION REQ,
i 96145W Crank-Shaft------- 1 6 94430W Cover-
92886 Rod End---------=- 1 Transmission Top-1
2 15026 Nut-Jam, 3/8 UNF-4 7 §¢9 92868 Gasket=eeroneeun- 1
153 Pin - Rod End----- 1 8 15314 Pipe Plug-3/8
, 15224 Cotter-1/8x1-1/4--1 Countersunke==«-=- 1
3 93296 Bushing---------- 2 9 6347D Spring=e--con-co-- 1
92887A Crank Assembly---1 10 6348 Ball-1/2 Dia,==---- 1
% 15510 Capscrew - 1/2 37562 Capscrew-Hardened,
4 UNF x 2-1/4-v---- 1 11 1/2 UNF x1-1/4--2-3
% 15158 Lockwasher-1/2---1 15158 Lockwasher-1/2---3
% 15008 Nut-Hex,1 /2 UNF--1 12 96141A Shaft-Shifter------ 1
16808 Capscrew-Hardened 13 92864 Fork-Shifter------ 1
) { 1/72UNFx2------- 3 14 15036 Nut-Hex, Jam,
15158 Lockwasher-1/2---3 1" NFeeomeaaaaens 1
15 23206 Oil Sealevemeucnna 1
16 + 92867 Pin - Dowel-=----- 1

#“Included with Crank Assembly 92887A
+Included with Shaft 96141A.

§ Included in Casket Set 96475A.,

§ Included in Casket Set 96527A.

HYSTER COMPANY
PORTLAND, OREGON



El4

SHIFTER GROUP - FREE SPOOL

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96150W Crank Assembly ...ccccconevccecccsscccose 1
92909 Rod End ...ceeveecesencsssocncsnananonae 1
2 15026 Nut - Jam, 3/8 UNF c.coveveccccncacaacas 1
153 Pin — Rod End ...c.evcveescncossancsoses 1
15224 Cotter - 1/8 x 1-1/4 cieveeeennenncneees 1
3 { 46578 Plug — Drilled Head ...ccoccnccceee eeess 1
67355 Lockwire — 18 GA. x 12" Long cceeeceeses 1
4 6347B Spring ......... cetssaseee ceecacse R |
5 6348 Ball - 1/2, Steel ..ccovecccececcncenecses 1
{ 96153A  Crank ASSembly «...eeeecececeessacssssas 1
6 * 15509 Capscrew - 1/2 UNF x 1-1/2 cceeenennns e 1
* 15158 Lockwasher = 1/2 (..eceeeeccns cecscens e 1
7 92899A Shaft eceeececcscacsosncscssccnsccnsns eeses 1
8 { 16820 Capscrew - Hardened 1/2 UNF x1 ..0cce. 2
15158 Lockwasher - 1/2 ..... cecccsnsscnss ceeas 2
9 92902A Fork Assembly .- Shifter ....... R |
{ + 92867 Pin - Dowel ...cccceeee ceesnene creees eee 1

* Included with Crank Assembly 96153A
+ Included with Fork Assembly 92902A

HYSTER COMPANY
PORTLAND. OREGON




E 15

SPECIAL WINCH PARTS
For Installation on 955 Traxcavators SN 6043626 and up, 61H1 and
up, 85J1 and up, and 48H1 and up.

|2 4 56 789101112 I3

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96149 Gasket - RH Control Cover ...veeeeveeess 1
2 * 87223W Cover — Control RH ... iivnrennnnnennes 1
# 154987 Cover ~ Control RH ...vievucrrensnnannns 1
* 18597 Capscrew = 1/2 UNF X 5 tvvvvnnnennns veese 3
3 # 16827 Capscrew - 1/2 UNF X 6 ....... evesenses 3
15158 Lockwasher - 1/2 ......... Cieeeae R |
4 16811 Capscrew - 3/8 UNF x 3/4 P P
15156 Lockwasher = 3/8 ... vvvvieenecnnnn veees 7
5 87232 Plate — COVEr tivtiveciennnorrronnnnnens 01
6 { 153 Pin - Rod End eevvvrvnnnnnnnennnns R |
15224 Cotter = 1/8 x 1-1/4 ..vvivivennnnvennss 1
7 21420 Plug - Breather .......cvo0vivune veeeses 2
8 92886 Rod End ..vevevennannnnanes [ |
9 87233 Gasket - Cover Plate R.H., .......... vees 1
10 15026 Nut -~ Jam, 3/8 UNF ...vevernnnnen cereees 2
11 { 16254 Set Screw - 5/16 UNC X 1 vovivcacaconnas 1
15055 Nut = 5/16 UNC ...ivvenevannas Cereaaieees 1
12 96598 Cable - Push Pull, Forward and Reverse . 1
13 88577 Cable - Ush Pull, Brake .....ccovievvvees 1
14 93296 BUShing .vvevvnnenracennsnvsnocosanncens 2
15 92925 Rod End tvveevenevononnennnenennonnenses 1
16 87235V Crank -~ Shaft ....ivevennnnns B |
17 96729 Cable - Push Pull, Free Spooling A |
18 { 16820 Capscrew = 1/2 UNF X 1 +vvvvirnnnnnnnens 6
15158 Lockwasher = 1/2 ..iiiiiiinnnrnenecnnnns 6
19 92897 Gasket - L,H. Control Cover ...... A |
20 87242 Cork = NOu 6 vovinevnnnnnvnnsnssenssnase 3
21 87213wW Cover ~ Control, L.H., ..ivivinnnrenaneas 1
22 87222 Gasket - Cover Plate, L.H. ......... R |
23 87221 Plate = Cover, L.H. .. teiiiuirnivennnnenees 1
24 { 16259 Set Screw = 5/16 UNC X 5/8 .vvvvvrnnennn 2
15055 Nut = 5/16 UNC v.veviennnnnnns P |
25 94381 Grommet - Large ....Included............ 5
26 95905 Grommet - Small ....With Cables......... 6
27 119758 Ball Jodnt .uevevveesnersonrsrsasconnsns 1
28 { * B7237W  Crank = ShBEL vieveevsiserneenivnsesarnss 1
# 154994 Crank = Shaft ...vvvienrvenronnnscenaness 1

* Use on S.N. 60A3626 and up.
# Use on S.N. 61H1 and up, 85J1 and up, and 48H1 and up.

HYSTER COMPANY
PORTLAND. OREGON



SECTION G

OPTIONAL EQUIPMENT

INDEX
AUTOMATIC BRAKE = o - oo s oot oo oo oo G3
DRAWBAR GROUPS - - c-m o m e e e i cii e G1
DRAWBAR HITCH ASSEMBLY
(For Logging SUlKy) - - oo o oo e e e e mcciceeaeas G 4
INTEGRAL ARCH === mm e o me e e ee e oo G5 -

HYSTER COMPANY
PORTLAND. OREGON



Gl

* DRAWBAR GROUP - No. 96139A
+ DRAWBAR GROUP - No. 96562A
For D4 Tractors S.N 39Al and Up - 40Al and Up

78Al and Up and all Traxcavators

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96166 W Bracket ~---vo-mcommcmmc e e e m e e 1
2 15784 Capscrew - Hardened, 3/4 UNC x 2-3/4 ----- 4
3 15162 Lockwasher - 3/4 --cccmmememme e e e = 4
4 * 96172W Bracket —--ccocmcc o e e e 1
5 96174 Shim == ccccocmccmecmce e m e, 2
6 *( 16802 Capscrew - Hardened, 3/4 UNF x 2-1/2=----2
*( 15012 Nut - 3/4 UNF--cmomm e e e e e o 2
*+( 15162 Lockwasher = 3/4--ccccmmmmm o e, 2
+( 12482 Capscrew - 3/4 UNF x 2-1/4---c-cmccaanao. 2
7 94448 Pin - Drawbar---cccemmmoccc e e 1
8 15264 Cotter - 5/16 x 1-3/4eccccmmm oo 1

* For Standard Speed Winch Only.
+ For Lo-Speed Winch Only.

HYSTER COMPANY
PORTLAND, OREGON




G2

“Caterpillar”™ Swinging Drawbar Mounting Parts

Rel.
No.

Qty.

w
o
0

SN

*
+

*
+

1A 4953

Hyster
Part No. Name of Part
{ 123524 Block - Mounting - - -
96506 Block - Mounting - - -
{ 15012 Nut - 3/4 UNF - - - -
15162 Lockwasher - 3/4 - -
{ ..... Stud - “Caterpillar”™ No.
96507 Stud - 3/4x5-1/4 - - - - - -
96508 Stud - 3/4x 6-3/8 - -

..... Stud - “Caterpillar™ No.

1A4953

————— Nut - “Caterpillar” No, 1B4207
----- Lockwasher - “Caterpillar” No,

* For D4 Tractors Series 78A,
Complete group no, 123526

+ For D4 Tractors Series 23A, 24A, 39A, 40A.

Complete group no. 96505A

3B4512

[SSIN SR oS RN QU QU QURRY SNRt SN QW R o V]

HYSTER COMPANY
PORTLAND, OREGON




G3

AUTOMATIC BRAKE NO. 92826A--OPTIONAL

REF. IIYSTER QTY.

NO. PART NO. DESCRIPTION REQ.

1 59389A Wheel -~ Brake =--ccucoo oo i

2 59393 Pawl -ee oo _____.

3 §9 59396 Gasket ---eeeomm o ____.

4 (67355 Lockwire 18 Ga., x 38" Long - ---comcao
(27259 Capscrew - Drilled Head = - - = o o oo e

5 59387 Cover = - -m e

6 (94599 Link - --eemm L _....
(12430 Nut - Hex Slotted m---o oo oo oo oo oo
(15201 Cotter - 1/16 x 3/4-ooo oo ____.

7 46187 Plug - Vent, Speciale-cccoc oo oo c e

8 59395 Oil Seal wmmme oo .. 2

9 92950 Hub --ee e ...

10 44313 Bearing ----- oo . 2

11 92945 Ring - Dragee=--coceoo oo 2
58700 Grease - 3 Lb. Can (High Melting Point)

§ Included in Gasket Set 96527A.
¥ Included in Gasket Set 96475A.

HYSTER COMPANY
PORTLAND, OREGON




G 4

DRAWBAR HITCH ASSEMBLY - NO. 93589A
FOR LOGGING SULKY

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 91397 S 2
2 (16831 Capscrew - 3/4 UNF x 1-3/4-cccueooo- 8
{( 15162 Lockwasher = 3/d-vcccccmcccmcorccnaanaae-n 8
3 93650A BracKet —~-c-mecoccccceeco e cccmae e mme e e = 1
4 ( 15786 Capscrew = 3/4 UNC X 3--ccecomccnoncnnann- 4
or ( 15541 Capscrew - 3/4 UNF X 3-cccccoccaconoacan- 4
( 15162 Lockwasher - 3/4 cececommecmc e e e o 4
( 15136 Washer=----ceccccmcccccemcc e e e e mmm 2
5 93656 Washer - Special=-vcecmommocanoa oo 2
6 77227 Shim Set----cccmcm i ee e 2
7 * 96557 S o Wl =1 o 2
NOTE: On R.H. Side, Washer (5) must be installed as shown at "A"

to avoid R. H. Cover on Winch.,

* For D4 Tractors Serial No. 39A-40A and Up.

HYSTER COMPANY
PORTLAND, OREGON




G5

D4 INTEGRAL ARCH

REF HYSTER QTY
NO PART NO. DESCRIPTION REQ
1 11650B Roller - Fairlead-=----c oo ccmcc e o n 1
2 11648B Bushing-----ce-oo oo ___. 2
3 32532 Washer =---cooomo oo .. 2
4 94507 Shaft - - - e mm ... 1
5 84223 A Equalizer Beam (Includes Bushings) -------- 1
84226 Bushing - Center------cooooooaooo_. ———mm e 1
84227 Bushing - End ----cmommo oo o_._ 2
6 84689W Strut - Backstay---=cceooooo o _______._._. 2
7 82270 Anchor--eeco oo ecee-- 4
15511 Capscrew - 1 /2 UNF X locccccmcacamae 2 4
15158 Lockwasher = 1/2 = ~-ccmo oo ___ 4
8 84233 T 4
9 84671A Bracket (Includes Bushing)==---=cooaoo____ 2
84227 Bushinge-eceocoo oo L ____. 2
10 84691 Plate---oo o e 2
11 84687 Plateee oo o 2
12 84688 Plateeeccm i eo_. 2
13 84686 Plate =~ - ce e __. 2
14 82653 Bolt - Special-wcoc oo .._ 12
15 37385 Nut - Shaft == -ccccm e me e oo ... 2

HYSTER COMPANY
PORTLAND, OREGON




G 6

D4 INTEGRAL ARCH

REF, HYSTER QTY.
NO. PART NO. DESCRIPTION ) REQ.
16 16002 Fitting - Lubricationeececemsccacncccnanaaann 2
17 106028 Plat@eeececmenscaccrannaccccnaaananmnmannmn 1
18 ( 15511 Capscrew = 1 /2 UNF X lemcecaccccaaananaan 2

(15158 Lockwasher = 1/2accccceccananccaaaaaanenn 2
19 84228 = < 1
20 ( 80926 ANChOY ===mecceccccaccaccacccaaccanmnanana- 1

( 15504 Capscrew - 5/8 UNF x lel/4ecccnccncnanan- 1

( 15160 Lockwasher = 5/8accucmccaccaccaccnaaanaan 1
2l 84643W Frame - Arch (Includes Item 22)-==-ncuu-nn- 1
22 84207W Frame - Fairleade=---cecccocmcaanaaanaanaan 1
23 (104009 o T 2

(15223 Cotter = 1/8 X locceaccceccccaaacacaacanann 4
24 84239 Keeper=nmeecmeecamaemanecaeeaniaccnnnnnnnn 2
25 84237 Plate - Winch Guardece-ccccecncnnnenanean= 2

HYSTER COMPANY
PORTLAND, OREGON




G7

Integral Arch
(Current for D4 Tractors Series C and D)

Y ) T
Ref, Hyster Qty.
No. Part No, Name of Part Regq.
1 11650B Roller - Fairlead = = = = = = = = « = R |
2 11648B Bushing = = = = =« = 2o = 0 4 4 4 &4 - . - - 2
3 32532 Washer - =« =« = o o e o o 0 @ 0 = = - - - 2
4 {94507 Shaft = = = = = = = = = = = = = = - - - -1
16002 Fitting - Lubrication - - - - - - - . - - -2
5 §125459 Equalizer Beam Assembly - - - - < - - -1
84226 Bushing - Center - = = = =« = = « « = - - -1
84227 Bushing - End - = = =« = = = « = o - o - & 2
6 *; 125462 Strut - Backstay - = = = = - - - o 4 & . - 2
84227 Bushing = = =« =« =« = = o o 4 4 - o o - - -2
*1 128367 Strut - Backstay - = = = = = = = - o - - - 2
K 84237 Guard - Winch = = = = = = = « o « - - - - 2
8 125465 Bracket - Track = = = = = o o =« o« = - - 2

*x For D4 Tractors with 20™ Maximum Track Width
+ For D4 Tractors with 18" Maximum Track Width

HYSTER COMPANY
PORTLAND. OREGON



G 8

Integral Arch
(Current for D 4 Tractors Se

ries C and D)

Ref, Hyster Qty.
No, Part No. Name of Part Req.
9 106028 Plate = = = o = = @ ¢ @ =@ = @ = = = - - - 1
10 15511 Capscrew - 1/2UNF x1 -« « - - - - . - - 2

15158 Lockwasher - 1/2 =« = = = = - & « o o - - 2
11 84228 Pin = = = o0 a0 a0 a4 6 a6 6 o o o0 a2 e = = - - 1
12 { 15504 Capscrew - 5/8 UNF x 1-1/4 - - - - - - -1

15160 Lockwasher - 5/8 =« o ¢ o = = o o = o = = 1
13 80926 ANchOTr = = = = @ o a o = = = @ @ = = = = 1
14 84202W Frame =« = = 2= ¢ o o0 @ o = = @ = = = =« 1
15 37385 Nut - Shaft = = = = & o o o = = o o = - - 2
16 104009 Pin = = = o o o 6 o o a2 2 e = o e - - 2

15223 Cotter = 1/8x 1 = = = o o o o o o a - - - 4
17 84239 Keeper =« = = = = = =« 0 o o 0 0 = o o = . 2
18 84233 Pin = = 6 o o0 2 o o a6 6 0 o 2 a2 m e - 4
19 82270 ANchor = - = = & o o o o o o o = @ w = = 4
20 { 15511 Capscrew = 1/2UNF x1 = = = o = o « o - 4

15158 Lockwasher - 1/2 « a = o « = = o« o - - - 4

HYSTER COMPANY
PORTLAND, OREGON







SECTION Q

NUMERICAL INDEX

HYSTER COMPANY
PORTLAND. OREGON




Q1
NUMERICAL INDEX
Part No. Page | Part No. Page | Part No. Page | Part Na. Page | Part No. Page
153 ElS 15247 DS 23206 El13 84228 G8 92872 06 #
2009 B €6 15259 03 27259 G3 84233 G8 92874 A E12
2009 B €11 15264 Gl 32515 D03 84237 G6 92877 E12
5602 01 15303 82 32532 G? 84239 G8 92879 El12
6347 D E13 15308 88 32657 Ell 84643 W Gb 92880 El2
6348 Els 15314 E13 32693 E2 84671 A G5 92885 €12
6852 D2 15504 G8 32693 €10 845686 GS 92886 ElS
9008 06 15508 €4 32694 E1ll 84687 GS 92887 & E13
9554 D2 15509 Els 32695 Ell 84688 GS 92892 )8
9556 D1 15510 El3 34811 D6 84689 W G5 92893 81
9557 01 15511 G8 35502 82 84691 GS 92894 81
9563 D2 15514 E4 35506 D6 87213 W EL1S 92895 -2
11648 8 GS 15516 E6 36150 D4 87221 E1S 92897 E1S
11648 B8 G7T 15541 G4 37385 GS 871222 E1S 92899 A E1l4
11650 B G7 15574 €6 37476 Ell 87223 W EL1S 92902 A El4
12337 €4 15592 -1.] 37562 El3 87232 ElS 92909 El4
12430 G3 15648 E6 38454 B8 87233 E1S5 92910 A €2
12447 Ell 15784 Gl 39391 Ell 87235 W E15 92916 A E2
12479 Ell 15786 G4 41212 13 87237 ¥ ELIS 92918 Ell
12482 61 15907 85 43209 D4 87242 E1S 92919 E2
12895 D4 15927 Ell 43210 D3 88558 El0 92920 A €2
12917 D1 15929 D1 43310 D3 88577 ELS 92922 Ell
12918 D4 15934 Ell 44309 D4 90371 Ell 92923 Ell
12919 D1 16002 G7 44310 D3 91397 G4 92924 €2
12986 Ell 16254 E1S 44313 G3 92707 El2 92925 €18
14578 €2 16259 E1lS% 44314 D2 92826 A 63 92930 82
15002 €6 16324 D1 44490 05 92828 1] 92931 81
15002 Ell 16355 D1 44492 01 92830 01 9291315 1]
15006 Ell 16397 El1 45209 D4 92831 D2 92945 G3
15008 :1.] 16407 E2 46187 G3 92833 DS 92950 G3
15008 El13 16634 E8 46507 81 92834 0s 93296 E15
15012 G2 16634 El0 46578 El4 92835 05 93589 A G4
15014 Ell 16708 Ell 53559 0s 92837 03 93650 A G4
15026 ElS 16748 ES 58537 8s 92838 DS 93656 G4
15028 €12 16802 Gl 58700 G3 92839 [P} 93673 A E12
15034 Ell 16808 El0 58907 2] 92840 33 93875 A El12
15036 El3 16808 El) 58933 01 92841 D4 93876 El2
150%2 Ell 16810 Ell 58951 Ell 92842 D4 93891 1]
15055 €15 16811 ElS 58952 D2 92843 D4 93910 W ET
15058 Ell 16815 86 58954 D2 92844 A D4 93919 A €7
15128 €10 16820 E1S 59058 0s 92847 D4 93920 A €7
15130 89 16821 (13 39387 G3 92848 0% 93923 E7
15134 Ell 16823 Ell 59389 A G3 92851 82 93926 81
15135 Ell 16827 E1S 59393 G3 92852 82 93927 011
15136 G4 16829 86 59395 G3 92853 03 93937 €4
15152 Ell 16830 €4 59396 G3 92854 03 93939 E4
15158 €6 16830 Ell 67355 G3 92855 03 94024 E12
15156 E1S 16831 G4 67551 D3 92856 03 94349 W E4
15158 81 17115 Ell TT227 G4 92857 03 94351 E4
15158 G8 17324 1] 78023 Ds 92858 03 94352 Ell
15158 8 D1 18000 B4 79387 03 928%9 D3 94353 Ell
15160 G8 18101 Ell 80926 (1] 92860 03 94381 ElS
15162 G4 18103 Ell 80926 G8 92861 03 94430 W E1)
15164 Ell 185%3 Ell 82270 G8 92862 03 94448 Gl
15178 E4 18597 E15 82653 GS 92863 D3 94507 G?
15201 G3 18604 .1.] 84202 ¥ 8 92864 El13 94599 G3 ~:
15223 G8 19148 Ell 84207 W G6 92867 Els 94641 A E12
15224 E2 19909 €4 84223 A 6% 92868 [3%) 94691 ¥ €6
15224 [ 3% 19909 Ell 84226 G? 92870 D6 94704 W ELL
15229 El2 21420 E1S 84227 GS 92871 06 94708 Ell
HYSTER COMPANY

PORTLAND, OREGON



Q2

NUMERICAL INDEX

Part No. Page | Part No. Page | Part No. Page | Part No. Page | Part No. Page
94709 A Ell 96163 E2 123524 G2
94710 Ell 96164 €2 123526 G2
94711 W €11 961685 01 125659 G7
94714 A E11 96166 W Gl 125462 G?
94721 Es 96172 W Gl 125465 G7
94723 Ell 96174 Gl 126952 8l
94724 Ell 96178 Ell 128367 G7
94728 W ES 96180 Ell 128581 €1l
94731 €6 96212 82 128582 D1
94732 €6 96218 (34 128583 Ell
94733 W €4 96219 Ell 128589 Ell
95547 [ 393 96220 Ell 128599 Ell
95567 Ell 96221 €8 129677 Ell
95572 A Ell 96222 ES 129478 Ell
95573 €6 96224 A ES 129479 Ell
95574 €6 96226 A EA 129482 Ell
95909 E1lS 96475 A G3 129484 Ell
96091 3] 96500 E2 131124 Ell
96098 D1l 96505 A G2 131130 Ell
96099 0l 96506 G2 131131 Ell
96100 02 96507 G2 131132 Ell
96104 W D2 96508 G2 131133 Ell
96107 D2 96517 A E2 131134 Ell
96108 02 96527 A G3 131178 Ell
96109 02 9655% A E2 131176 €1l
96110 D2 96557 G4 131177 Ell
96111 01 96562 A Gl 133241 Ell
96112 ] 96598 (3% 133242 (39}
96113 D2 96599 El0 133246 Ell
96114 02 96600 El0 133248 €10
96116 89 96601 W Ell 135487 81
96118 B9 96607 A E11l 136408 Ell
96119 89 96608 A E11} 136578 85
96120 89 96609 ¥ D1 147327 El0
96121 89 96617 ¥ D1 147328 E10
96122 89 96618 El0 147329 El0
96123 89 96620 ElO 150194 ['}]
96124 [.1.] 96628 A E8 154988% [
96125 B8 96629 A El1l 154987 E1lS
96126 El0 96641 W Ell 159915 2}
96127 E1O0 96652 Ell 165567 02
96128 E10 96653 Ell 174136 89
96129 B89 96654 A Ell 230409 02
96135 A Es 96656 Ell 230410 D2
96136 A E4 96726 €7 231018 D2
96139 A Gl 96729 ElS
96141 A E13 96730 El1l
96143 A E12 96733 El0
96145 W E13 96744 .23
96147 82 96765 A ELl
96148 81 96766 Ell
96149 €15 96767 E?

96150 W El4 104009 G6
96153 A Els 104392 89
95157 ¥ Bl 106028 Gé
96158 W 82 1062%3 ]
96159 ES 119758 E1lS
96160 E8 123519 86
96161 84 123520 86
96162 Ell 123521 86
HYSTER COMPANY

PORTLAND. OREGON







SPECIFICATIONS

HYSTER MODEL ===mm=mmocomeem e mm e m oo oo D4E Towing Winch
Drum Size:
Barrel Diameter-=----=ecmommmcmm e e e e m o 7-1/2"
Flange Diameter-=------v-s--osommommoommmmmmmmm o m o = 17-1/2"
Barrel Length -------ccmmommmm e e e e 10-1/4
Cable Capacity, Maximum Line---=-=-------- { 298 ft. of 3/4" Line

(or 430 ft. of 5/8'" Line
Allowance should be made for loose
or unevenly spooled line in towing service,

Standard L.o-Speed

* Available Line Pulls: D4 Tractor S.N.39A-40A Winch Winch
Tractor Transmission Forward Forward
Bare Drum ~—--ccmemcmmm e e e e e e 25,800 Lbs. 58,800
Full Drum-ceme e e m e e m s e s e e e e e e e e e 12, 700 Lbs. 25, 400
Tractor Transmission Reverse Reverse
Bare Drum==--ccm o m e m e e e 22,400 Lbs, 58, 800
Full Drum-«---cemcmcerccr e mecec e e e o 11, 000 Lbs. 25, 400
Line Speeds Tractor Transmission Forward Forward
Bare Drum ~=--m-wcmemcmc e e e 83 F.P.M. 19
Full Drumm ==c-ccceremorcc e e o 168 F.P. M. 39
Tractor Transmission Reverse Reverse
Bare Dru ==c-mm e e e e e e e e e 97 F.P. M. 22
Full Drumeccee e e m e e e e e e e e e e 198 F.P. M. 45

#Line pulls for standard winch are based on 65 H.P. at 927 R. P. M.
of P.T.O. forward and 1090 R.P. M. of P. T.O. reverse, using 3/4"
line. Line pulls for Lo-Speed winch are based on breaking point of
3/4" line. Line speeds for Lo~-Speed winch are based on 638 R.P. M.
of P.T.O. forward and 750 R. P. M. of P.T. O. reverse (maximum
torque conditions), using 3/4'" line.

+ Available Line Pulls: 955 Traxcavator S.N. 45A
Forward Forward

Bare Drum -=--c-cmcemmm e e e e m 26, 500 Lbs. 58,800

Full Drum ~===ccmecrm e e cr e e c e s e e 13,000 Lbs., 25,400
Line Speeds

Bare Drum-=---=-=ccrcrmmr e e e e 87 F.P. M. 18

Full Drum ==emmm s e e e e e e e e e 177 F.P. M. 36

+ Line pulls for standard winch are based on 70 H. P. at 977 R. P. M.,
of P. T.O. using 3/4" line. Line pulls for Lo-Speed winch are based
on breaking point of 3/4'" line.

NOTE: IMPORTANT

Available line pulls may be greater than the breaking point of cable
used. Line pulls should be limited by winch owner to comply with
all safety laws applicable where the equipment is being used.

Net Weight with Standard Brake (without cable) «~-w-vwu-- 1, 140 Lbs.

Domestic Shipping Weight, Approx. =---c-recermeccccncoc= 1,200 Lbs.






